LHEGC AL CRYELTEIN DF354 )




14.1
14.2
£5.
16.
17.
18.
19.
20.

CONTENT

WA FLFI ZEAY Throttle Control MECHATISITL -+-re-e-rerrersrrrrmsererrmrss sttt e e s e e s e 1
T L B A 0 ORI e eesveerenersransersses e as e en s et s b LR 3
HLLE B AEQWD B2 390 BENHL)  Frame (2WD FOr 300 ERgine)- s s rrerresssssereresecesssussssiioresreemissoresoesmssms s ssssssssasssss s oo 6
HLZE B R 2WD T2 395 REIHL)  Frame (2WD For 395 EIEIME) - rerrrererersrrsisirnsmsi ittt s U g
FLBR B MEWD & 490 &zh#l)y Frame (QWDFOI Q) @IUGIDE)w+-++-=werwsresssreearess oo s 10

BTERT I FTOME  AKIEe - vreemeeseeemseeeon ettt ea bbbt s 12
S RHFIWENH 2R Directive Wheel and DIITVE WHEEL -+ s rarrrmmrmre e 16
B IG SR Rear: WHEel (Tl Gy ) eeesrsrres e 18
JEREAL (TAEIE) Rear Wheel (TRQUSTEIAL GY1E): - -rererrorererrersrsme s in et n s e e S 20
AFTEMT R A(A)  GearboX(A) -+ wremrmssesrminsinacannas U PO U U OUPR PSSR PPPPRPPIOPOPIS 22
ARG FE FURRIB)  GearDOR(B )---reeremeerser s ins st et LA s 26
JERTFEUTE(AY  REAT ARIE(A ) srrrererrressrsrrsmr s et oo 20
FEBTELBY  REAT AXIE(IB ) wreeerrssr e e h e 31
TGN A B DIFTETEIIAL LOCK --++++rsrrrermamrersmm e rr s m e oo nt e e s ee e e e b e e e e 34
B SEAE TN B, FINA] TTaTISIIIISSHOMr 1w eevessrasasresesme s ettt f bbb e e L e d b d e E e E T TS e oe Lo h L E e E bbb b 36
TG [T BB R, SLEETIME GGEAT----r--sveeseeeseemse s et h et LSS e 38
B T R B R . P O o eeererene et et e e b U S 41
FEFS BRI SEAL (ADSOTDET):+:rrserrersrressesraes st Eh e e eb bbb 08 0SS b s 45
FEf% AL Seat et et eee et r e e et et ueeeeetmeaeieteseeeteseisessiesiessiteitissisisesieesesessessesessesseessrsesseseestesiesesessessestesacsstensertareistiacs 47
S e LTy ata o R E LT RO STRCTIOEIPRIR IO PN BT 49
PTB I AEE FOIAING SAFEty FTAIMIE s-rorsrrrrersrrstrrmsses st a8 s 51
HLEE A 32 2 22 FR(AUO7)  HOOG AN PANEL (AUIQT)ewssswesssseressiessssssesssssssssse s sess s st st bt et 53
HoFR TMUEAR A B FOOt MU SHIElAS  RESTrsssrressseresssmcmsessrmesssrssaeesssaneesssssissesssasmsssssseessseos oo rs s bs s sess s e 56
ST AL Battery BIacket - see s s SR SOTTOTR PP 59

%/ ,?\ ﬁ F}Z(Eﬂ AUO7 ,'H-L%) Electrical System(For AUDT 100G ) rerreerrrerarres s 61



21. Iﬂfg]é\ﬁi Toolbox .............................................................................................................................................................................. 64

27 PRITHFE SRR TFUE] TG - eoveeerereereessnnssrmesms st e 4o e oo eE oo £ £ E £ T o £ £ S eE eSS A LR LA e e 66
23, HEINZEG|FT R SWING DIAWDAr FIAIIIE - wrsrwrserssrrs et et b e 68
24, HrEREE S AL Hydraulic Ol DiStriDULOT: - e rsrssessssins st L 70
25, FRTFEE R AN HYdraulic POWEE Lift- e rsesersessrsimemssns et 73
26. EEIEBTE LM SUSPENISION IMECRAIISITL:re+tsrerserse s sass s s 77
27. BITCE R AL Front Balance Welght - eSS a0
28 FIBEREESFNET BAL Air Brake InStallations FOr TEaTlEr- -« - s rrerrreranriae st st et en s )
29.1 HLAEE A EWD I 390 B ENHL) Frame(ZWD FOT 300 @MEINE)wrerrr-srreessssssssssssssssssssssossessssssssssssssssssssmssssss s eossisses e 25
29.2 HLEEBRW(AWD T 395 KETHL) Frame(ZWDD FOr 395 @NEINe)e - - eeersersserscrssrsrrscmmsserass st sl 87
29.3 WL EBAWD I 490 B EHHL) Frame(2WID FOr 490 @IGINe) s r-ssseessrersrressirssirsstessseesssrecssemsss st csisscsis st 39
30.1 BTOREIHE BLREL TFront DIive TWHael s e eere ettt T PP 91
30.2 EHAEFIE Front Wheel (Turf BT #rerereeeme e emm e a e b s e L 93
30.3 BIRERU(TTMLAE) TFront Wheel  (IRAUSITIAL LYEE) -rerervrersrrmmm oo tem e or et ettt b 95
31, RUYRELHFEAL(F) Front Wheel Drive AXle (ITdlE)«« errereermrme e et e e 97
32, BTIRERHE B R 1L IR Front Wheel Drive Axle (Left Side-SIoWdowWn) e rererremrermems oot 100
33, BUORELHTS G 142083 ) Front Wheel Drive Axle (Right Side-SIoWAOWN ) - wr-rrseesermmmemsrsseimsis st s 104
34, FTSREhFEE(304.31.022-1 R4 Front Whee! Drive Axle (304.31.022-1 Assembly):sesesseseserrens R PR 107 -
35.  BUBRZENAFEAL(304.31.014A) Front Wheel Drive Axle ( 304.31.014A ASSEIMDIY Jrrrrwrrrrrsrsrssesisssiammcsis et 109
36, AL T EH S AL TTANSIIEISSION SHAFL: twrsrsreeresrramnrsemassssmanses et ssse e mamanas s s snas s se s ossaae s es e 25 s £ ne a2 0 £ e £ R b e b b sb b E etttk n bt 111
37.1 ¥R 6 R LR RNAD 390 & EhH1) Full Hydraulic Power Steering Gear(For 300 @Ngine)- - - wssrisrsrssisssnstissisismissssissinsinsinnnss 114
37.2 IR R RSE B 395 KEIL) Full Hydraulic Power Steering Gear(For 395 enging)- - werereemmnssiienissn s 118
37.3 WEFE R RS8R AR 490 2 3hHL) Full Hydraulic Power Steering Gear(For 490 BT reermmrsinnniitinns A V)
38, AFENFEEA R Transfer case.reeen: A L R e et eteheasan b st e bbb et b en et 126
39.1 AR EIHEE M B AR 390 K FHL) Oil Pump, Filter, Pipe and Fittings(For 390 engine) - - swreserssssressserecssisciriscssmssssranesee 129
39.2 VW IEMES WA S A(ED 395 & EIHL) Oil Pump, Filter, Pipe and Fittings(For 395 engine): s rermeeresccenns D TS 132

39.3 JHZR B v BRI R B AR (EC 490 K EhHL) Cil Pamp, Filter, Pipe and Fittings(For 490 enging)- s rsssrssrmmssmiinsiinsinnn e 135



e
S o™ REsgF

40.1
40.2
40.3
41.1
41.2
413
42.1
42.2
42.3
42.4
43.
44,
45.
46,
47,
48,
49.
30.
51.

ZRyE DL F%(BC 390 & #h#1) Air Filter(For 390 L ZITIE v v e e mmn e et e 128

FUESR B A 395 & BhHL) Air Filter(For 395 engme)ﬁ .............. 140
TEERR BRI 490 ZEhHL) Air Filter(For 490 BILEAIIE Y-+ oo v ermr s eeen st e S s 142
B 28 2 (B 390 & EhHL) Radiator(For 390 EILZIIIE Yo+ +enrmnemmem st en et s 144
B SR BB 395 & B0#1) Radiator(For 395 EILZITIE Y weve s res s s e e e 146
FUHAR M (B 490 & 3h#1) Radiator(For 490 1= LSOOy PO O 148
HESE B ELED 3907395 K ZIHL)  Exhaust piPe(For 390/3055 ENEIRE): wrrrrreressserrrrsssssssrreressassssereessssmanroessseesseesmasssssssceessasseeecsaness 150
B B RS 490 RFA) Exhaust pipe(For 490 REINE) - wwrrererrires st s 152
FESE R (B5 K2 B 390/395 KBhM)  Exhaust pipe(Prevent fire, For 390/395 engine) receroeveremsssessininnns 154
HERE B (kB B 490 ET0#1)  Exhaust pipe(Prevent fire, For 490 engine) e errmmrimss s 156
EE AT BT E  PrOECTIVE SHIEI eveerreererresreeitieineeitin st et ie e e raaessee s sassseseses sasaes e an s e ss b essebe s o st samnsmmesemseemnneesses s mana e eesseeeeseennenaeensenemnee 158
B TR ST B E2 T IDISC BIAKE-«rereerrsrerrrsesineiteistneestetiseestesae e euteeateeraeeseessaeanseassan asen s aeens seeansessenasssenssertmesnteeestnsennsenssoeanssanteetaeneeneneecnnen 160
F RIS BRI S K Disc Brake Operation MeChaniSmL s s crmrms omusmsrsmssesssesss sns s s s sses oo st coeees s emneneneeeeeons 163
304.40.033 ¥ ybEE Ak Steering  CYLIMABL @Gy rrr-srrrrrsrsr sttt e s e et d e e b e e e 166
CRBN-E306B %% Gear U340 o TP PPt OSSO O OO O 168
CBN-E314B THZEZE GEar PUIIIP------rwe--rrereerrem ettt bt s 222 e a s s s s e s ns e p et s a e st d e er s mn s eb e nansnee 170
BZZ1-E80 EE[A 25 AL HYdranlic SIEEriNg GEar: - s - - ccecrrrcrrrstsrmurmsrsarass st sasstnsassssisssrisntessssensesns s sssass s asssssssessasessnnsssnsons 173 .
FLD-F6-H 43}/ S EL DiStIbULALY VALVE @SSy« srrsersrersserssecsmmssnrmsimasios s smmsseessoosenssocsssn s eessasesnses SO ST 174
HLCRB-D006/06 argg,ﬁ;fzg R Constant Flow LTI+ rere v m st e e 176



1 VTN Throttle Control Mechanism




1 Wi TR HLHE B Throttle Control Mechanism

J%% SerNo.! {5 PartNo. 455 T FR A Name & Specifications #r8 Quantity| %77 Remarks
1 550.20.104-1 sk I EE AR Throttle lever ]
2 GBg79-80 #46x20 Slotted spring pin 5%20 2
3 354-5.20.016 R I ERAT /m AR Pull rod, throttle 1
4 200.20.101 U Rod clevis 2
5 GB 91-86 5 2x16 Split pin 2x16 7
6 GB97.1-85 BHE 6 Plain washer 6-140HV 6
7 GR882-86 B4 4HBOX22 Clevis pin with head B6x22 3
8 550.20.014-2 TR R Hand throttle 1
9 550.20.015-1 REIRET Rocker !
10 550.20.013-1 THTRE Hand accelerograph rocker 1
11. 350.20A.015 JE K PLER B R Stop control thread , engine 1
12 350.20A.1C1 18 ER R Stop control thread , engine base 1
13 350.20.013 MIIRATR S Accelerograph pull rod weldment 2
14 GB97.1-85 W 5 Plain washer 3-140HV i
15 300.20.012 wEEREST Rocker 1
b 300.20A.012 M EE RS Throttle iransition weldment 1
17 350.20.017 PRE AT RS Decompressor pul rod weldment 1
18 300.20.013 RIEEEIEET Decompressor rocker welkdment 1
19 300.20.127 FRER Decompressor pull rod 1
20 300.20A.101 BE Bush 1
21 300.20.015-1 B TR E A Foot accelerograph pull rod weldme 1

N, B



—_—a Y

2 BezmER Clutch

I

| A

/ ‘l | / | o |
i \ i ! L '
\324(10 3130“29' (12)' 28

38 (14)/<10) (11)/ 13)15)37 36 35



2 BesEa Clutch

P22 Ser.No| 42 Part No. 2R R Name & Specifications $E Quantity & 7F Remarks
1 300.21C.013 |EEASBMEE LR Driven plate ,main clutch i
2 300.21C.103-1 |EBEESEEE Pressure plate, main clutch 1
3 30021C.114-1 |[JRE SRR Adjusting bolt 3
4 30021A.102-2 |fEaasE Disc spring 2
5 300.21C.104 BeBEEERE Fixed pressure plate, clutch 1
6 300.21C.012  |[PTO &2 BT Bk Driven plate, PTO clutch 1
7 300.21C.106-1 |PTO E&83EA Pressure plate , PTO clutch 1

8 300.21C.107-1 |BEE&#%E Clutch cover 1
9 GB5782-86 HEFE M10x90 Hex. head bolt M10x90 6
10 GB93-87 #E 10 Spring lock washer 10 8
11 300.21C.115 [l iy 3 2 Return spring 6
12 GB97.1-85 ZH 10 Plain washer 10 16
13 300.21C.116-1 |E 5 BEATFF Main release lever 3
14 |300.21B.157 |/ ESFLATEE 5 Clevis pin with head 3
15 GB6173-86 12 £ M10x1 Fine thread hex. nut M10x1 6
16 4B A 65TNK20 Release bearing  65TNK20 1 For export

7y B kA 688713 Release bearing 688713 ]
17 300.21C.108 | 4T BE AR e Release bearing seat 1
18 300.21C.131 LA TR TUAR board for safety switch 1
19 GB93-87 BE6 Spring lock washer 6 1
20 GB5783-86 12 F2 M6x12 Hex. head bolt M6x12 1
21 300.21C.133  |ARIER Adjusting bolt ]
22 |300.21C.132  |EEFFZIE safety switch bracket 1
23 300.21C.017  |HEBHUE &4 Pedal weldment 1
24 280.21.119-1  |FB4FR{IAR Limit stop 1




2 BEEER Clutch

% SerNoj 8% Part No. 42 TR LR Name & Specifications ¥ B Quantity | &% Remarks

25 300.21A.147-1 |FIE& Extension spring [

26 GB1153-86 AT 45° M10X1 Angle grease nipple 45° M10X1 |

27  1GB882-86 FHEN B10x30 Clevis pin with head B10x30 i

28 GB91-86 FFO%% 3%x25 Split pin 3x25 2

29 30021A.148  IPFF X3k Rod clevis i

30 GR6171-86 B2 EF M10x1 Fine thread hex. nut M10x1 4

31 GB5783-86 A M10%23 Hex. head bolt M10x25 2

32 GBG6170-86 =R YL Hex. nut M6 1

33 300.21C.015-A | EHESH Release shaft ! For export
300.21C.015 S EERE S Release shaft i

34 30021A.019 [ FHBERITESH Lever release pull rod 1

35 30021C.110 [EAHEL Release fork i

36 GB3081-82 AR 12 Hot galvanized steel wire | -2 2

37 300.21A.146 el 11 Set screw with dog point I[ 2

38 300.21C.113-1 [ RIS Adjusting bolt 3




3.1 MLZEEUK (2WD EZ390%3h41)  Frame (2WD For 390 engine)




3.1 WL (2WD BR300 Frame (29WD For 390 engine)
%4 Ser.No. 4 Part No. A7 H R HRFS Name & Specifications R Quantity] #71 Remarks

; GRS783-86 HEFRM12435 Hex.head bolt M12x35 16 8.8

2 GR93-87 @ 12 Spring Lock washer12 16

3 300.30A.011 PLEEE&H Frame 1

4 GB5783-86 IBEFM16x45 Hex.head bolt M16x45 4

5 GB93-87 % 16 Spring Lock washer16 4

6 GB6170-86 BEFFM16 Hex .nut M16 4

7 304.30A.012 FlEAEEH Assistant weight support 1

8 284.30B.013 Ry R e Battery bracket 1

g GB5783-86 HE M 10x25 Hex.head bolt M10x25 6

0 GB93-87 10 Spring Lock washer10 6

11 GB5783-86 HEFEMEX16 Hex.head bolt M8x16 i

12 GB932-87 ™ ER Spring Lock washer§ 1

13 250.30.116 TR I AR Starting crank gate 1




3.2 MLAEREL QWD Bi395k514l) Frame (2WD For 395 engine)




3.2 #HE s‘vjkﬁiz(zwn At395 K 214

Frame (2§D For 395 engine)

T+ Ser.No %5 Part No. 2R R Name & Specifications #& Quantity] %7E Remarks
1 GR5783-86 HE@M16X45 Hex.head bolt M16x45 4 8.84k
2 350.30A.011 MAEES Frame 1
3 GB93-87 #$H E 16 Spring Lock washer16 4
4 GB6170-86 HEEEM16 Hex. nut M16 4 82K
5 354.30A.012 RELRIEEF Assistant weight support 1
6 GB5783-86 PEFMBX16 Hex.head bolt M8x16 2
7 GB93-87 RS Spring Lock washer8 2
8 250.30.116 FREB SRR Starting crank gate 1
9 (GB5783-86 P2 A2 M12x35 Hex. head bolt M12x30 16 8.8
10 GB93-87 7 12 Spring Lock washerl2 16




3.3 MEXER(ZWD ®LI0ZZH) Frame(2WD For 490 engine)




33 HERBCWD B490KRFF) - Frame(QWD For 490 engine)

FE4% Ser.No %5 Part No. LR M Name & Specifications ¥R Quantity] £7F Remarks
1 GB5783-86 HBAEM14x35 Hex.head bolt M14x35 16 8.84%
2 (GB93-87 i E14 Spring Lock washer14 16
3 400.30A.011 MBEEETE Frame 1
4 GB5783-86 EFM16x45 Hex.head bolt M16x45 4
5 GB93-87 [ 16 Spring lock washer16 4
6 GB6170-86 KEEMI6 Hex .nut M16 4
7 4048B.30A.012 ELEWREAH Balance weight frame 1
8 GB5783-86 IEAMMBx16 Hex head bolt M8x16 2
9 GB93-87 2 ES Spring Lock washer8 2
10 250.30.116 FHEEE AR Starting crank gate !

~11-



4 BiE R R Front Axle

N
320 34 3




4 BTHE AL Front Axle
B5 Ser.No, % Part No. 2 FR A Name, & Specifications #E Quantity] £&¥¥ Remarks
1 GB6180-86 2 £EM20 Hex.nut M20 2
2 GB91-86 5430 Split 4x30 2
3 200.31.135 BB AT Seal washer 2
4 200.31.124 MRS Cover of front-wheel hub 2
5 GBR818-85 BEETMS5x10 Slotted pan head screwM5x10 8
6 GB93-87 # S Spring lock washer 5 8
7 GB5782-86 BEFEM 14x30 Hex.head.boltM14x30 6
8 (GB93-87 #OE4 Spring lock washer 14 16
9 200.31B.123 AR e Front-wheel hub 2
10 HG4--692-67 B SD45x62x12 Oil seal SD45x62x12 2
11 GB301-84 KR 106 Thrust ball bearing 8106 2
12 300.31.024 N EEERENT Left telescopic beam assy 1
13 200.31.114-2 FHESE Kingpin bush 6
14 GB3452.1-82 OTIE30x2.65 O-ring seal 30x2.65 4
15 200.31.126 biasles dustproof ring 4
16 GB5782-86 WEASM12x1.5%55 Hex head.bolt12x1.5x55 2
17 GB93-87 2 12 Spring lock washer 12 2
18 300.31.106 T Left steering arm 1
19 GB1099-79 T 8x28 Key 8x28 2
20 GB6173-86 BEREM16x1. 5 (/5D Hex.nut M16x1.5(A) 2
21 300.31.176-1 R FT Steering drag link 1 For 390 engine
350.31.176-1 I FT Steering drag link 1 For 395 engine
4008.31.101 DFLAT Steering drag link 1 For 490 engine
22 GB5783-86 HEFEM10x30 Hex.head.boltM10x30 1
23 GB93-87 2 B 10 Spring lock washer 10 3
24 300.31.018 FEEEE &1 Pendulum shaft 1
25 GB6173-86 WEEFM16x1.5(4) Hex.nut M16x1.5(74) 2




4 BB AL Front Axle

gx:

FF-% Ser.No. {5 Part No. 42K KRR Name & Specifications # & Quantity] #%7F Remarks
26 300.31.108 FEh TR Right steering arm 1
27 300.31.025 A HEEERESM Right telescopic beam assy 1
28 300.31B.023 BT AR ST Front Axle 1
29 200.31.160 k2 Adjust shim 14R
30 300.31.164 ErEk B Pull rod joint (right) 2
31 300.31B.139 Bl CHD Assistant tie rod (right) 1
32 300.31B.028 PR R A Tie rod assy 1
33 GB5782-86 1E M 14x90 Hex.head.boltM14x90 6
34 300.31B.138 RIRIAT () Assistant tie rod (left) 1
35 300.31.163 Erik (k) Pull rod joint (left) 2
36 300.31.170 P Seal cover 4
37 GB91-86 $43.2x50 Spiit 3.2x50 4
38 GB1152-79 HAM10x1 Grease nipple M10x1 9
39 HG4--692-67 MHEW50x72x7 Oil seal WD50x72x12 2
40 HG4--692-67 TR PD50x72x12 Qil sealPD50x72x12 2
41 GB297-84 A 7507 Bearing 7507 2
42 200.31.161 R Stud 4
43 GB297-84 i AT7205 Bearing 7205 2
44 3B97.2-85 EAE 20~ 14010V Plain washer20-140HV 2
45 300.31.169 EEEBE Ball stud 4
46 300.31.168 BR S A Pull rod joint (left) 4
47 300.31.165 Bk A Ball stud 4
48 GB6181-86 ERIMI2 Slotted Hex.nut M12 4
49 200.31.014 o T Y 44 Steering knockle assy 2
50 GB91-86 i#43.2x24 Split 3.2x24 4




4 FIEIMAL Front Axle

J#£ Ser.No. #¢%  Part No. 2R B Name & Specifications ¥ B Quantity] 7% Remarks
51 |300.31.166 BekmEE Cover ' 4
52 300.31.167 RSk 4 P Ball stud scat 4
03 GB5782-86 EEAEM10x45 Hex head.bolth 10145 2
54 200.31B.134 EEE Securing pad 8
5o GB6170-86 WZEIM14 Hex.nut M14 e




5.1 SmHIEEI® m Directive Wheel and Drive Wheel




5.1 SUAHMIEEIE A Directive Wheel and Drive Wheel

% Ser.No.lft¥ Part No 44 F5 B Name & Specifications S Quantity &7 Remarks
1 GB96-85 I 16 Large plain washer 16 %2 Opticnal while placing order
2 GB93-87 #E 16 Spring lock washer 16 6x2 Optional while placing order
3 GBG6170-86 [WEHEE MI6 Hex. nut M16 62 Optional while placing order
4 300-34-101-2 |50 E Rear wheel ballast 4x2 Optional while placing order
5 GB2979-91 (ZRBhFESMT 11.2-24 Tire 11.2-24 1x2

GB2979-91 |WBhHEEHMG 12.4-24 Tire 12.4-24 12 For 490 engine

GB2979-91 |WEhiE4ME 9.5-24 Tire 9.5-24 1x2 EiEA A High-lug tyre
) GB2979-91 |ZRzh% AR 11.2-24 Tube 11.2-24 Ix2 ‘

GB2979-91 |EWzh¥ W ig 12.4-24 Tube 12.4-24 1x2 For 490 engine

GB2979-91 (B AN 9.5-24 Tube 9.5-24 1x2 EALLIH G High-lug tyre
7 300:34-011  |ZREHRCHEHE B K Wheel rim 1x2

300-34A-011 BB RGN Wheel rim 12 MR B Me For High-lug tyre
8 300-34-103-1 | B BhER B4R Wheel disc 1x2
G 20034.115  |# TR~ Attachment bolt Ex2
10 GB6176-86¢ |[HEFE M14x1.5 Fine thread hex. nut M14x1. 12x%2
11 GB93-87 A 14 Spring lock washer 14 12%2
12 GR97.1-85 #E 14 Plain washer 14 12x2
13 300-34-102-2 |BL B R4 Bolt for batlast 632 Optional while placing crdet
14 GBS7.1-85 |#[E 16 Plain washer 16 6x2 Optional while placing order
15 300-32-011- | B e B A Directive wheel tim 122
18 GB2979-91 \F A% AN 5.0-15  Tube 5.0-15 1x2
17 GB2§79-91 |RRH MG 5.0-15  Tire 5.0-15 Ix2

17~



tyre)

Front Drive Wheel (Turf

I

2

Hhfg

)

b. 2

~18m



5.2 BEiHifiEE# Rear Wheel ( Turf tyre)

JF'2 Ser.No. | 14 Part No. BT Name & Specifications #8& Quantity #J¥ Remarks
{ (GB2979-91 {4hfG 11.2-24 Tire 11.2-24 1x2
2 GB2979-91 |MAa 11.2-24 Tube 11.2-24 1x2
3 300.34.011  |SIMAL (24XW10)  Wheel rim  (24xW10) 12
4 GB5786-86  |WEHE M14x1.5%80 Hex. head bolt M14x80 2%6
5 GB97.1-85 #E 14 Large piain washer 14-100HV 2x6
6 300.34.103-1 |1@t Whee] disc T 1x2
7 GB93-87 HE 14 Spring lock washer 14 2x6
8 GB6176-86  [WEE: M14x1.5 Fine thread Hex. nut M14 2x6

—19-



Rear Wheel (Industrial tyre)

JEfe A (AR

b.3

———




53 S® M (TS Rear Wheel (Industrial tyre)

FE 2 Ser.No. | 485 Part No. 457 AR Name & Specifications #8 Quantity #7E Remarks
1 354.34.011 B 2 Front wheel rim 1x2
2 16.5-22. SNHS | DM fERe0E Industrial tyre 1x2
3 TR501 AT Valve 12

iy -



6 AHWFELAMK (A  Gearbox (A)

56 ;7\58



6 Ao 4E B EL(A) Gearbox(A)

JT-5Ser.No | 485 Part No. R B Name & Specifications ¥ & Quantity] ¥ Remarks

1 GB5783-86 2 e M10x35 Hex. head bolt M10x35 4 :

2 (GB93-87 ZHE 10 Spring lock washer 10 15

3 300.37.104-1 | —EHRCEA S Front bearing cover , shaft I 1

4 300.37.105-1 — B ATl AR B AT 2 Bearing cover gasket, shaft 1

5 JB2600-80 T $635x55%10 Oil seal SG35%55x10 1

6 300.37.148-2 | —HHETHHARE Frout bearing seat , shaftI ~ 1

7 300.37.106-1 ~— T A AR R A B Bearing seat gasket , shaft I 1

8 GB276-89 A 208 Ball bearing 208 2

9 300.37.103-1  |HIAH Input shaft 1 :
300.37.103-A | HiA%# (1000/540) Input shaft (1000/540) 1 For PTO (1000/540)
300.37.103-B | & A% (730/540) Input shaft (730/540) 1 For PTQ ( 730/540)

10 300.37.107-2 W ARAHE Oil seal 1

11 GB894.1-86 4 35 Circlip for shaft 35 3

12 GB277-89 A& 50307 Snap ring ball bearing 50307 2

13 GB305-89 1EE1¥ 80 Snap ring 80 2

14 300.37.102-3 | —ETEMESAR Constant-mesh gear , shaft I 1

15 200.37.105 S X aint ] Thrust washer ,roller 2

16 GB309-89 FRET 2. 5%19. 8 Needle roller 2.5x19.8 28

17 300.37.115-1 | ZEI=T0AR 3rd & 4th speed gear, shaft IT 1

18 300.37.116-1 | “HIZFIA%R 2nd speed gear, shaftll 1

19 300.37.117-1 —EI— R Ist speed gear, shaft Il 1

20 |200.37.137 — shaftll 1

21 200.37.120 ) =S Rear bearing cover , Shaft I 1

22 200.37.208 s} Ring gear 1

23 200.37.201 TEEWRS Front shim , planet carrier 1

24 200.37.202 11 B Planet gear shaft 3

25 |200.37.209 ITEERIE Planet carrier 1

~23—



6 AIHEE M A(A) Gearbox(A)

FF=SerNo | 145 Part No. TR Name & Specifications - & Quantity] #&JE Remarks
26 200.37.210 ITERIETRERE Splined ring , planet carrier 1
27 200.37.205 TEWEFHA Rear shim , planet carrier 1
23 200.37.200 TERERE Rear cover, planet carrier 1
79 200.37.212 ANE Sliding gear [
30 GB5782-86 BEFE M12x70 Hex. head bolt M12x70 4
31 GB93-87 E 12 Spring lock washer 12 5
32 200.37.204 TERRES Shim ,Planet gear )
33 200.37.203 ITEREREHEE Needle bearing retainer 6
34 |GB309-89 TR 3x19.8 Needle roller 3x19.8 66
35 200.37.207 TR Planet gear 3
36 GB5783-86 BERE M10x25 Hex. head bolt M10x23 4
37 300.37.152-1 FR B BE Bl A& 5 Front bearing cover , counter-shaft 1
38 GB3452.1-82 |O/EFE 54. 5x3.55 O-ring seal 54.5x3.55 1
39 GB276-89 Hhr& 305 ' Ball bearing 305 1
40 300.37.149-1 B0 LR B R PTO transmission gear 1
300.37.149-A B0 HI4EE15% (1000/540) PTO transmission gear (1000/54 1 For PTO(1000/540)
300.37.149-B |37 i EEhE % (730/540)  PTO transmission gear (730/540 1 For PTO(730/540)
41 GBR94.1-86 {148 30 Circlip for shaft 30 2
42 300.37.134-1 5 1% B AR Eh Hh PTO transmission shaft 1
300.37.134-1 ) 1 B AR B ENCHEFLD PTO transmission shaft 1 3 FLAWDH
43 300.37.146-1 RR A S A T R Constant-mesh gaer , counter-shaft 1
44 300.37.145-1 W [E) FR AT PR Front spacer sleeve |, counter--shaf 1
45 300.37.143-2  {FREEI =R 3rd speed gear, counter-shaft 1
46 300.37.142-1 R TR) A = 1R e Middie spacer sleeve, counter-shaft 1
47 300.37.140-1 oSN T e = g 2nd speed gear, counter-shaft 1
48 300.37.138 dha) i SRR E Rear spacer sleeve, counter-shaft 1

_F4e



G %ﬁ%ﬁﬁﬁﬁ(A) Gearbox(A)

% Ser.No | {4% Part No. Y Name & Specifications # & Quantity] VL Remarks
49 300.37.137-1 e [} b — F 1st speed gear I gear , counter-shaft 1 '
50 280.37.112 e ) 1 Counter-shaft 1
51 280.37.111 e () % fi= Ty 2 Rear Retaining ring, counter-shaft 1
52 280.37.110 r ) 0l 7 e AR B Rear bearing cover , counter-shaft 1
53 GB93-87 HE 8 Spring lock washer 8 4
54 GB5783-86 BEFE M8x25 Hex. head bolt M8x25 4
55 GB276-89 Ak 106 Ball bearing 106 1
56 GB893.1-86 P4 55 Circlip for hole 55 1
57 300.37.132-1 i A BEEE Splined sleeve 1
58 GB893.1-86 4B 28 Circlip for hole 28 1
59 GB5783-86 WEHE M12x30 Hex. head bolt M12x30 1
60 200.37.111 EPEpsp et Retaining ring , reverse gear 1
61 300.37.169-1  |fEIFS A% Reverse gear 1
62 200.37.146 B EEEE Bush , reverse gear 1
63 200.37.114 BRS e 1 FHER Thrust ring , reverse gear 1
64 1200.37.116 lalpE=E Reverse gear shaft 1
65 GB65-85 HEE] M6%8 Cheese head screw M6x8& 1
66 280.37.200 EE Adjusting shim 1
67 280.37.201 HER Adjusting shim 1

—25-



7T AEFGER (B) Gearbox (B)




7 THEMEH®B) Gearbox(B)

i SerNo | {4*; Part No. 4. Fr K A Name & Specifications ¥ 8 Quantity] #%iF Remarks
1 300.37.128 Rk X Middle shift fork 1
2 300.37.126 A Right shift fork 1
3 300.37.129-2  |AE#R3E Shaft left shift fork 1
4 300.37.127-2  |Fik X5 Shaft , rmiddle shift fork 1
5 300.37.125-2 |47k H Shaft , right shift fork 1
6 300.37.130 AR X Left shift fork 1
7 200.37.211 EERTR X Shift fork , Hi- low speed range 1
8 200.37.127-1 T W EAT Positioning spring , shift fork 4
9 GB308-84 ENERD.5 Stee] ball 9.5 4
10 200.37.013-1. |$#fS R Y Gear-shift lever 1 200.37.013A
11 GB343-82 A RriNe21.4x160 Cold drawn steel wire ¢ 1.4x160 1
12 200.37.153 B Dust boat 1
13 GB75-85 1EETMEx12 Set screw with dog point M8x12 2
14 GB5783-86 HE AR M 1025 Hex. head bolt M10x25 8
15 300.37.155 SENERET Poisitioning screw 3
16 GRO3-87 P10 Spring lock washer 10 15
17 300.37.114 B Seat , gear shift lever 1
18 300.37.112 AT R Spring , gear shift lever 1
19 300.37.113 E ey ek e 1 Spring stopper , gear shift lever 1
20 200.37.134 Ha A o At Seat gasket , gear shift lever 1
21 GB5783-86 IZF2M10%x35 Hex. head bolt M10x35 4
22 300.37.119 AR Gearbox cover 1
23, 300.37.120 AR SR AR Gasket , gearbox cover 1
24 300.37.150 [R5 Bottom cover 1
25 12.37.149 4 & EE Combined seal washer 2

~27 -



7 ABEAE B RB) Gearbox(B)

75 Ser.No | 45 Part No, LR B TIAE Name & Specifications #CE Quantity] %7 Remarks
1 300.37.128 R X Middle shift fork 1
2 300.37.126 Fi X Right shift fork 1
3 300.37.129-2 | E#HR X Shalt Jeft shift fork 1
4 300.37.127-2 |9k AN Shaft , middie shift fork 1
5 300.37.125-2  |A74& XD Shaft , right shift fork 1
6 300.37.130 4R X Left shift fork 1
7 200.37.211 AR TR X Shift fork , Hi- low speed range 1
8 200.37.127-1 B Positioning spring . shift fork 4
9 GB308-84 ENIRI.5 Steel ball 9.5 4
10 200.37.013-1  |#FT & Gear-shift lever 1 200.37.013A
11 GB343-82 e hrgNEL ] 4x160 Cold drawn steel wire ¢ 1.4x160 1
12 200.37.153 Bras Dust boot 1
13 GB75-85 BE4TM8x12 Set screw with dog point M8x12 2
14 |GB5783-86  |[UE#MI10x25 Hex. head bolt M10x25 8
15 300.37.155 EATLRET Poisitioning screw 3
16 GB93-87 ZE10 Spring fock washer 10 15
17 300.37.114 W AT Seat , gear shift lever 1
18 300.37.112 AERFFHE Spring , gear shift lever 1
19 300.37.113 P A AT SR 3 ] Spring stopper , gear shift lever 1

20 200.37.134 P J A Seat gasket , gear shift lever 1
21 GB5783-86  |MEMI10x35 Hex. head boit M10x35 4
22 300.37.119 AW E Gearbox cover 1
23 300.37.120 TR S ik Gasket , gearbox cover 1
24 300.37.150 i Bottom cover 1
25 12.37.149 He=HHE Combined seal washer 2

28—



8 FEHiE (A) Rear Axle(A)

20~



8 EFRAL (A) Rear Axie(A)

{C% Part No.

5 TR ML R

Name & Specifications

# & Quantity

#73 Remarks

GB297-84
300.38.129
GB5785-86
300.38.139
300.38.140
300.38.138
300.38.147
300.38.141
300.38.143
300.38.148
300.38.144
300.38.146
300.38.142
300.38.145
(GB297-34
200.38.104
300.38.135
(3B93-87
GB5786-86
GB297-84
300.38.134
200.38.145
200.38.134
200.38.130
200.38.131

T AER, TSR IR EE R & Adjusting shim,spiral bevel pinion

iR 2007111
F A EFIEEEA R
BEFEM 10x1%30
BESRA

E it gl
EEBTHE
LRI
2L Tl T

1T B 5
FEIRERE

T B0 [ 7E g 5T
S
ITEEY
TERRRS
) EHART307
TEhiIS R AR
BEI2
IZFEM12x 1. 5x35
FEahih A& 7207
i

B

BB IEEL

LEIR Yy

Tapered roller bearing 2007111
Spiral-bevel pinion

Fine pitch hex. head bolt M10x1x30
Lock piece

Spirai-bevel gear

Differential housing

Shim,haif shaft gear

Half shaft gear

Planet gear shaft

Differential cover

Fixing bolt for planet shaft
Lock piece

Flanet gear

Planet gear shim

Tapered reller bearing 7307

Bearing seat,spiral bevel pinion
Spring lock washer 12

Fine thread Hex. head boit M12X1.5X3]

Tapered roller bearing 7207
Short spacer sleeve

Qil slinger

Lock piece

Lock nut

Lock washer

2
1
19

6
1
1

[Se I

O N T o S Y T e T R e B o B o L

~30 -



Rear Axle (B)

ﬁﬁf%\ JJBQ (B )

9

31~



S EHTE R

(B) Rear Axle(B)

¥ 5SerNoj % Part No. R B Name & Specifications B Quantiiy 1%L Remarks
1 200.38.020 R SR Shift lever,range hi-low speed 1
2 GB6170-86 M2 Hex. nut M12 31
3 GBg92-88 S2FFAMI12x35 Double end stud AM12x35 23
4 GB93-87 #EI12 Spring lock washer 12 44
5 GB119-86 HHB8x22 Parallel pin B8X22 4
6 GBg79-86 fH6x28 Slotted spring pin 6x28 1
7 GB5783-86 PEFEMBx20 Hex. head bolt M8x20 3
8 GB93-87 HES Spring lock washer & 3
‘9 200.38.102 AIHAE 5 G U AR Paper gasket 1
10 200.38.113 BN ITE Bush,shifter peg 1
11 200.33.111 BHHTERRE Paper gasket,bush 1
12 |30038.101-2 |E#F5Eik Transmission case 1
300.38.101-2A [EHr&E{K Transmission case 1 LTI+ A
13 GB3452.1-82  |OL¢E 44 FE10.6x2.65 O-ring seal 10.6x2.65 1
14 |300.38.103 U SE7 & Shifter peg 1
15  |GB5782-86 BEARM10x60 Hex. head bolt M10x60 2
16 300.38.112 I FJmiR4E Paper gasket,upper cover 1
17 300.38.113B | LHER Upper cover 1 USs
300.38.113A-1 | E&EK Upper cover 1
18 1200.38.014 TR RO A Dipstick 1
200.38.014A  |IRUEA Dipstick 1 P ik
19 GB97.2-85 210 Chamfered plain washer 10 7
20 GB93-87 210 Spring lock washer 10 13
21 GB5783-86 EEFEM10%20 Hex. head bolt M10x20 7
22 GB5786-86 BRMEMI12x1.5%35 Fine thread Hex. head bolt M12x1.5%35 6

iy Jo



4 9 EHrME (B) Rear Axle(B)

e Ser.No| fU% Part No. AL FR RS Name & Specifications # B Quantity [%JE Remarks
23 300.38.114 PRI SR AR Paper gasket,lift housing 1
24 GB5782-86 WEAEM12x45 ' Hex. head bolt M12x45 5
25 |200.38.024 T R 2E A Qil drain plug 1
26 [12.37.149 AEEHERE Combines seal washer 1
27 300.38.116 TAEEN RN YT BB 5 Adjusting shims,spiral crown gear 448
28 GB898-88 P2FEAM12x40 Double end stud AM12x40 8
29 200.38.160 Vit 7 End cover 1
30 GB3452.1-82  |OTIEE[ H33.5x3.35 O-ring seal 33.5%3.35 1,
31 300.38.108 INFERR Small cover 1
32 300.38.109 N EE R R Paper gasket ,small cover 1
33 GB5783-86 (MEFM10x25 Hex head bolt M10x25 6
34 |200.38.144 HE Bush 2




10 ZE#EHIRRE Differential Lock

s DK
Ke; 10 11 \12 ]13 ©
7 | ,
8\% 9' . \ .
%



10 EES A B Differential Lock

¥ #4Ser.No| {4 Part No. RSN Name & Specifications #r 8 Quantityd il Remarks
1 300.38.020-1  |EIPERGAT Foot control lever 1
2 GBR79-86 FH5%35 Slotted spring pin 5x35 2
3 GB879-86 F48x35 Slotted spring pin 8x35 2
4 GB97.2-85 $RE20 Chamfered plain washer 20-140 7V 1
5 300.38.154 Th X Shift fork 1
6 (GB3452.1-82  |OTIEE 3 [ 15x2.65 O-ring seal 15%2.65 2
7 300.38.169 EHEEE Left splicing sleeve 1
8 GR75-85 BEETMI0%25 Set screw with dog point M10x25 2
9 30038.170-1 | EEEE Right splicing sleeve 1
10 |GB3081-82 ShAREAEAR 2 T -1.40x260  Galvanized steel wire I —1. 40x260 1
11 300.38.155-1 K X Shift fork shaft 1
12 200.38.151-1 REESE Spring 1
13 300.38.152-1 ME Sleeve 1

35~



11 2 EF AR Final Transmission




11 B#Z4EZI AR Final Transmission
¥ ' Ser.No {87 Part No. E G e Name & Specifications ¥ B Quantity | f{E Remarks
1 GB6170-86 IEEEM20 Hex. nut M20 1
2 GB93-87 R 20 Spring lock washer 20 1
3 GB97.1-85 $FE 20 Plain washer 20 1
A 300.39.108 aE Spacer slecve 1
5 HGA4-692-67 FIEPDS0x70x12  Oil seal PD50x70x12 1
6 GB276-89 % 7&307 Ball bearing 307 1
7 GB3452.1-82 O 55 4] [ 26.5%2.65 O-ring seal 26.5%2.65 1
8 300.39.107-1 vy A Drive gear 1 For Shoe brake
300.39A.101 FEEE Drive gear ] For Disc brake
9 300.39.109 il 7 Bearing seat 1
10 GB3452.1-82 O 2 41 103%3.55 O-ring seal 103X3.55 1
11 HG4-692-67 WESDE0x90x12  Oil seal SD60x90x12 2
12 200.39.102 Bk R Bearing cover 1
13 GB93-87 HE2 Spring lock washer 12 6
14 GB5783-86 HEFEM12x35 Hex. head bolt M12x35 6
15 300.39.103-3 -5k Half axle shaft 1
16 300.39.102 ERBIEE Rear hub bolt 6
17 300.39.101 ERBIEL) Rear hub nut 6
18 200.39.110 HRE Paper gasket 1
19 GB297-84 EFEAT21 Tapered roller bearing 7211 1
20 300.39.105-1/106-1  |ZE. A¥HE Right/left half shaft housing 1
21 GB3452.1-82 ORI 57 $+fE 128%3.55 O-ring seal 128x3.55 1
22 GB297-84 V5 FihA&2007114E  Tapered roller bearing 20071148 1
23 300.39.110-3 Wik % Driven gear 1
24 300.39.114 BURIESE Lock nut 2
25 300.39.115 BER A Lock piece 1




12 % m g% 5L Steering Gear




12 #mB R Steering Gear

%5 SerNo.| 4%y PartNo 2,58 B b Name & Specifications ¥ & Quantity | i Remarks
1 GB5782-86 B M8x20 Hex. head bolt M8x20 4
2 GB93-87 HE3 Spring lock washer 8 8
3 25.40.103 R T3 Steering gear lower cover 1
4 25.40.209/210 BT EEENE Lower cover adjusting shim %% (need)
5 25.40.211 R B T 5 R & Lower cover adjusting shim %% (need)
6 25.40.213 i m] 2% T AR Paper gasket 1
7 FEShEA&977007K Taper roller bearing 977007K 1
8 ot [ o T [P AT 8 Steerng shaft with worm 1
9 B Fh A 977007 Taper roller bearing 977007 1
10 GB6173-86 P2-EM22x1.5-7TH Fine pitch hex.thin nut M22x1.5-7 1
11 GB93-87 HE 22 Spring lock washer 22 i
12 300.31.101 % ) B Steering arm 1
13 IB2600-80 M 32x45%10 Oil seal 32x45x10 1
14 25.40.110 BEE Steering arm bush 1
15 25.40.109 B [ B2 A Steering gear case 1
16 300.40.102A HREE Steering-column case 1
17 TY1205.40.109 T Lower oil seal 1
18 GB6173-86 I EEM16x1.5 Fine pitch hex.thin nut M16x1.5 1
19 25.40.106 MR Rubber pad 1
20 25.40.107 HARE Steering wheel centre cap 1
21 GB93-87 HES Spring lock washer 8 4
22 GB6173-86 12 M10x30 Hex. head bolt M10x30 4
23 . |25.40.013A et 1) 3% B S A Steering arm shaft 1
24 b 922205 Bearing 922205 1
25 25.40.208 A e Side cover gasket 1

g S i



12 ¥R B Steering Gear

FF+F Ser.No.| 8% PartNo. 22 HR AR Name & Specifications B Quantity | &0 Remarks
26 25.40.207A e aeil = Side cover 1
27 GB1152-86 AT M10x1 Grease nipple M10x1 1
28 GB119-86 £5 B5x8 Paraller] pin B5x8 1
29 300.40.012 J7 Mg A Steering wheel 1
30 GB5782-86 IREMBx16 Hex. head bolt M8x16 4
31 25.40.202 - 1 [5) FE R e R B MR AT Adjusting screw H
32 25.40.206 BEHIEEIEIEERE  Lock washer 1
33 GB53-76 2B M24x1.5 Fine pitch hex.nut M24x 1.5 1
34 GB119-86 £4 B8x16 Paraller] pin B8x16 2

_4(Q-



13 A M PTO

] -



13 @Bk PTO

7% Ser.No.| 185 Part No. A2 B AR Name & Specifications  |5I#E Quantity, &{¥ Remarks

1 GBS5783-86  |MEfe M8x16 Hex. head bolt M8x16 2

2 300.41B.122  |SUEE Lock washer 1

3 300.41B.101  |$h X HEAAR Locating plate of shift fork sh 1

4 GB5783-86  |#E42 M10x30 Hex. head bolt M10x30 8

5 GB93-87 210 Spring lock washer 10 g

6 400B.41.102-1 | TR H AR TTA PTO gear housing 1

7 30041B.103 |#HE Blocking ring 2

8 300.41B.104 |$4 Blocking ring 4

9 GB309-84 A 3x23.8 Needle roller 3x23.8 78

10 400B.41.106 | [ElA#(540/1000) Middle gear (540/1000) 1 for 540/1000rpm

400B.41.106A | B % (540/730) Middie gear (540/730) 1 for 540/730rpm

11 300.41B.107 | XU % o [ Middle shaft 1

12 GB3452.1-82 |OTEHE 30x2.65 O-ring seal 30x2.65 1

13 300.41B.111 (3% S % Shift fork shaft 1

14 400B.41.112-1 |#& X Shift fork 1

15 200.37.127-1 (BN EMHE Shift fork positioning spring 1

16 GB308-89 MEK 9.5 Steel ball 9.5 1

17 400B.41.011-1 |FEHIEE1F controlling shaft 1

18 GB894.1-86 |44k 15 Circlip for shaft 15 1

19 GB3452.1-82 |0 10.6x2.65 O-ring seal10.6x2.65 1

20 200.38.111  |BRHP I ERR bushing gasket 1

21 20038.113  |[HFHHHE Controlling shaft bushing 1

22 GB93-87 I8 8 Spring lock washer 8 7

23 GB5783-86  |iB#: M8x25 Hex. head bolt M8x25 6

24 GB&79-86 FH 6%28 Slotted spring pin 6x28 1

25 350-141.011 |B0 A RIHITESH PTO control lever 1

42—



4k 13 FhihEm PTO
% Ser.No.| 14% Part No. AT e Name & Specifications  |#(&: Quantity, £V Remarks

350-1.41.011A zJJjJému TGRS PTO control lever 1

26 280.41.122-1 Bt AAT T PTO controi handle i
280.41.122A-1 |50 1 5 B B AT = PTO control handle ]

27 GB5846-86  |HEAR K223020 Bearing K223020 1

28 400B.41.117 |BuRSiE#(540/1000) Shifting gear (540/1000) 1 for 540/1000rpm
400B.41.117A ﬁﬁfﬁ?(w}mm Shifting gear (540/730) 1 for 540/730pm

29 GB119-86 1 B8x26 Straight pin B8x26 2

30 400B.41.116 Xbimﬂﬁ? oAt A Gasket of rear cover 1

31 400B.41.108 |EBEHFEER Rear cover of rear axle 1

32 GB93-87 HE 12 Spring lock washer 12 12

13 GB5793-86  |IB# M12x35 Hex. head bolt M12x35 12

34 300.41B.109 | R IAIHIRE A74R Locating plate of middle shaft !

35 GB276-89 Ak 209 Ball bearing 209 1

36 300.41B.114 B HE(6E) PTO shaft (of 6 teeth) I
300.41B.114A |Bh 77 (8 PTO shaft (of 8 teeth) i

37 GB276-89 B 206 Bali bearing 206 1

38 GB894.1-86 (I 35 Circlip for shaft 35 1

39 GB8§93.1-86  |fHEl 80 Circlip for hole 80 1

40 GB276-89 Hli 7% 307 Ball bearing 307 1

41 400B.41.124B MEBIIAFEHI(540/730) Driving gear shaft (540/730) 1 for 4DW
A00B.41.124 fEBHINEEN(540/730) Driving gear shaft (540/730) 1
400B.41.123A |fE5hiA R 40(540/1000) Driving gear shaft (540/1000) i for 4ADW

42 GB276-89 Ak 108 Ball bearing 108 1

43 GB13871-92  |itd FB40x62x38 Oil seal FB40x62x8 1

44 300.41B.125 |HEEE Oil seal blocking ring i

43



2% 13 BB ERE PTO

FF% Ser.No.| /45 Part No. R R A Name & Specifications  [#{& Quantity] %#7E Remarks

45 GBR3452.1-82 |O7E R 80x2.65 O-ring seal 80x2.65 1

400B.41.123  |fEh 1 HH1(540/1000) Driving gear shaft (540/1000) 1
46 300.41B.115-1 |Bh 3% H 5= 4R Cover 1
47 300.41.011 B & PTO shaft shield 1
48 GB97.1-85 7 8-140HV Plain washer 8-140HV 4
49 300.41.012 B mHIFE PTO shaft safety cover 1
50 400B.41.105-1 |50 1% s Ak R I

—44-



14.1 R (JiE) Seat (Absorber)




14.1 R E R (JRR)

Seat (Absorber)

Fi**3 Ser.No. £t 5 Part No. R BERAR Nare & Specifications #0E Quantity] #¥E Remarks
1 280.44B.101 JHE F Seat i
2 300.44B.011 PR REERO Seat bracket weldment 1
3 GB6170-86 BB M8 Hex. nut M8 4
4 GB97.1-85 il Plain washer 8 6
5 GB93-87 #E 8 Spring lock washer 8 6
6 GB5783-86 212 M8x20 Hex. head bolt M8x20 6
7 GB97.1-85 #E 10 Plain washer 10 2
8 GB93-87 H2E 10 Spring lock washer 10 4
9 GB5783-86 TEF M10x20 Hex. head bolt M10x20 4
10 GB6170-86 -5k M10 Hex. nut M10 2
{1 300.44B.012 G Safety belt ]

4G~



14.2 JERgEAL  Seal




14.2 FERTMER  Seat

Ff+%; Ser.No. {£%5 Part No. HFR LG Name & Specifications #( & Quantity] 7% Remarks
1 550.44D.001 HEX Seat 1
2 354-5.44.011-1 B S GRS Seat bracket weldment 1
3 GB6170-86 155 M10 Hex. nut M10 4
4 GB97.1-85 #H 10 Plain washer 10 4
5 GB93-87 P 10 Spring lock washer 10 4
6 (GB5783-86 IE 42 M10x20 Hex. head bolt M10x20 4
7 GB5783-86 12 H M8x20 Hex. head bolt M8x20 4
8 GB93-87 2 8 Spring lock washer 8 4 -
9 GB97.1-85 s Plain washer 8 2

—48—



15

A P AR A A

Sunshade

~49~



15 3 FH A B

Sunshade

2 SerNo. | 465 Part No. LE R B iR Name & Specifications B Quantity #771 Remarks
1 30045.011  |FEBHIREE &4 Sunshade 1
2 300.45.102 TR Connecting board 2
3 GB6170-86  |MELIMI2 Hex. nut M12 8
4 GB93-87 12 Spring lock washer 12 8
5 (GB97.1-85 HE12-140HV Plain washer 12-140HV 16
6 GB5782-86  |1EA2M12x65 Hex. head bolt M12x65 4
7 GB5782-86  |WREM12x35 Hex. head bolt M12x35 4

«50-



16 BB E  Folding Safety Frame

~5i-



16 FBALERE B

Folding Safety Frame

2 Ser.No. | 1%% Part No. S PR AR Name & Specifications #E Quantity| &VE Remarks
1 280.46D.012 | &4 LEEEREH Upper frame weldment 1
2 280.46D.108 [#i%H Lock Pin 1
3 GB5782-86  |IB#EM24x100 Hex. head bolt M24x100 2
4 354-5.46.011 |RE&REHITIREF Left support frame 1
5 GB97.1-85  |#E24 Plain washer 24 4
6 GB93-87 #HlE24 Spring lock washer 24 2
7 GR6170-86  [1EEE24 Hex. nut M24 2
8 300.46D.114 |FAEEPHE Spring lock pin 2
9 GB5783-86  |MEAEMI12x60 Hex. head bolt M12x60 6
10 GB5782-86  |ME#M16x175 Hex. head bolt M16x175 4
11 GB97.1-85 2E12 Plain washer 12 6
12 GB93-87 HE 12 Spring lock washer 12 6
13 GB6170-86 |MEEL12 Hex. nut M12 6
14 354-5.46.012 | EAERAGHETEEHF Right support frame 1




Hood Ond'ponel(AUOU

17 MEBXFBRN (AUOT)




17 LEREER

(AU07) Hood and Panel (AUO7)

J£E Ser.No. 5 Part No. L2 HR T RS Name & Specifications #14 Quantity 77 Remarks
1 300-6.47.014 tﬁT ;4 SR A Lock bracket 1 For 390 /490engine
354-5.47.013 SR ARAE i Lock bracket 1 For 395 engine
2 800.47.026 JUL 5 Hood lock 1
3 254G2.47C.101 HLEJFEAT Hood open haulm 1 For 390 /490engine
354-1.47A.101 HLEFF BT Hood open haulm 1 For 395 engine
4 354-5.47.011 PR Engine Hood 1 For 390 /395engine
404-5.47.011 PS4 Engine Hood 1 For 490 engine
5 GB93-87 HORR Spring Lock washer8 2
6 GB6170-86 ug BEMS Hex .nut M8 2
7 QD16-690x290%200-B B = 5l 5 & it Gas spring 2
8 GB6170-86 1 5FMS Hex .nut M8 2
9 GB93-R7 # B8 Spring Lock washer8 2
10 GB97.1-85 #pER Plain washer 8 4
11 GB5783-86 TZFEM8x30 Hex.head bolt M8x30 4
12 354-5.47.012 NREEM Engine Hood 1
13 GB6170-86 1 BEMS Hex .nut M5 2
14 GB93-87 B S Spring Lock washer5 2
15 GB97.1-85 # RE5 Plain washer 5 2
16 GB818-85 MBET M5X25 Philips pan head screw M5x2; 2
17 280.47B.118 R AR Installation plate switch 1
18 200.47.120 I3 B Rubber ring 1
19 GB91-86 &4 3.2x30 Split pin 3.2x30 1
20 GB832-86 4B 10x35 Split pin B10x35 1
21 250-1.47A.014 IRk J A EE Hood geme! bracket 1
22 GB97.1-85 # [E10 Plain washer 10 8

~54_



e 17 MBAEELRR (AUI7) Hood and Panel (AUO7)
= Ser.No. %% Part No. 4288 B Name & Specifications & Quantity| #&¥1: Remarks

23 GB93-87 #% B 10 Spring Lock washeri0 8

24 GB35783-86 WZFEM10x25 Hex.head bolt M10x25 4

25 GB91-86 g% 1. 6x20 Split pin 1.6x20 1

26 GB6170-86 i M5 Hex .nut M5 2

27 GB93-87 # Bl5 Spring Lock washerS 2

28 GB97.1-85 HOBES Plain washer 5 2

29 300.47.113 AT A T ER R Scutcheon bracket 1

30 [300.47.106A-1 IR AT e . Dong feng scutcheon 1

31 GB5783-86 P2 FEMEx20 Hex.head bolt M6x20 2

32 GB97.1-85 . BE6 Plain washer 6 6

33 GB93-87 # El6 Spring Lock washer6 6

34 GB6170-86 P2 -EEME Hex .nut M6 6

35 254G2.47C.105 Tl %2 Immobility 1

36 (GBS5783-86 IZFEMBx25 Hex head bolt M6x35 4

—55-



18 HiARFEVER A% Foot Mud Shields Rest

28 29 30 31

-56~



18 WA VRS B Foot Mud Shields

Rest

B Ser.Nol|{U% Part No. A7 KR B SR Name & Specifications & Quantity| #%yE Remarks
1 154-751.101 |7 HokR i 3 48484 Right-front foot bracket rest 1
2 GB5783-36  |[1E#4M8X30 Hex.head bolt M8x30 4
3 GB97.1-85 BB Plain washer 8 27
4 GB93-87 R 8 Spring lock washer 8 27
5 GB6170-36  |MEEEMS Hex. nut M8 15
§ 354-7.51.014 1A MR IR A4 Right foot rest 1
7 354-7.51.114 |73 BOARAR IR Plank of tight floor Tubber 1
8 354-7.51.106 | RIE &AM Rinht-front bracket joint 1
9 IGB5783-86  |IBFMEX20 Hex head bolt M8x20 8
10 GB5783-86 IR MEX25 Hex head bolt M8x25 7
11 354-7.51.109 |47 BRI E Right cover plate protection hood 1
12 354.7.51.107 (A EZEWR Right-back bracket joint 1
13 354-7.51.031 |E X LIRS Right bracket test 1
14 354-7.51.104 [#54 (=3 Limit blank(II) 1
15 GB5783-86 Y2 EMEX 14 Hex.head bolt M6x 14 12
16 GB97.1-85 Eratcals! Plain washer 6 15
17 GB93-87 #E Spring lock washer 6 15
18 GB6170-86 i2-EM6 Hex nut M6 15
19 354-7.50.106 |EEH (11D Fix the plank( 1]} 2
20 354-7.51.105 [@EMR (1) Fix the plank( 1) 2
21 354-7.51.101 |jEE#E Seat bracket 1
22 354-7.51.102 |EE¥ 3L R Seat bracket weldment 1
23 354-7.51.017 BRI RESY: Round the plank bracket joint 1
24 (GB5783-36  |IZ#EM12X45 Hex head bolt M12x45 16
25 GB97.1-85  |#\[E12 Plain washer 12 16
26 GB93-87 12 Spring lock washer 12 16

57—




18 HhAR B4R AR M Ak Foot Mud Shields Rest

Ser.No.[{45 Part No. 2 R AR Name & Specifications B Quantity] %7 Remarks
27 GB6170-86 IE-LFM12 Hec nut M12 16
28 GB5783-80 IZFEMRX16 Hex.head bolt M8x16 8
29 GB5783-86 YEAEM16X175 Hex head bolt M16x175 g
30 GB97.1-85 HHE 16 Plain washer 16 8
31 GB93-87 B 16 Spring lock washer 16 8
32 G36170-86 PR EEM 16 Hex nut M16 8
33 354-7.51. 103|344k (—) Limit blank( 1) I
34 GB5783-86  |IEA&MEX20 Hex head bolt M6x20 3
35 354-7.51. 021\ AL BB IE &1 Left bracket rest 1
36 354-7.51. 105{#4E (=) Limit blank(IlI) 1
37 354-7.51. 110| A= Left cover plate protection hood 1
38 354-7.51. 108|Z 5 3 A&AR Left-back bracket joint 1
39 354-7. 51. 1 13| LR B ek Plank of left floor rubber 1
40 354-7. 51. 01 8| A Rl SL A KR (& Left-front bracket joint 1
41 354-7.51. 013\ iR IR &1 Left foot rest 1
42 354-7. 51. 012| /- AR BT S 2845 &4F Left-front foot bracket joint 1
43 254-7.51.019 | A£RTEAR Left mud shields rest 1
44 254-751.018 |4 RiRAT Right mud shields rest .

58—



19  HIRZY Battery Bracket

—59



19

M ELE Battery Bracket

jf‘

F Ser.No.

485 Part No.

LR Name & Specifications

PR Quantily

#-77 Remarks

_—

EENL

o =~ Ch

O

GB5783-86
GB93-87
GB97.1-85
284.30B.013-1
350.47.013C
400B.47.013-2
300.47.143
300.47.019
300.47.139
GB97.1-85
GB6170-86
300.47.142

2 M10x20
HlE o 10
45&!%—} R

B AL & 45
FERHIEY s
LA IR S
rL)dT -_#J.L
M R4

FH I LE AT
3@ 8
AL M8
FEFE R

Hex head bolt M10x20
Spring lock washer 10
Piain washer 8-140HV
Battery bracket
Battery bracket
Battery bracket
Rubber pad,battery
Clamping angle iron,batiery
Hook boit

Plain washer 8-140HV
Hex.nut M8

Rubber pad,battery

6
6
6

HL.&.[\Ja—-[\),—J..,-,_.

For 350 engme
For 395 engine
For 490 engine

~60—



20 wAZZEE] RAUOTHE) Clectrical System{ For AUOT Hood)

39

o~ K

5 N

| LM

_ n
-~ e
irensie
ki
] < ¥
\ M
.

6]



20 HER RS R (BCAUGTHLE) Electrical System (For AUS7 hood)

FF%  Ser.Nol! {8% Part No. SR % ER R Name & Specifications | Quantity £ 7F Remarks
1 254-5.48.101 DYZH & iy DZ550 combination head lam 1
2 354-1.48.011 BIEEHT Front wiring harness 1
3 6-QW-S0L G4t E i Battery 1
4 350.48B.015 R g sk Battery cable - 1
5 KR5S Water temperature sensor 1 From combination meter
6 & ELHL Generator i From engine
7 ZD300X8 A FF B LA Clingulum 2
8 1927 H0 7 4 ehL 52 Starting relay 1
9 250-1.48A.110 |4k Bedtin Relay splint ]
10 250D.48.101 ZER A R Cable splice jacket 1
11 B EL AT Starting motor 1 From engine
12 R R AR (M18X1. 5D Rotation speed senser 1 From combination meter
13 Vi S B 2R Qi pressure sensor 1 From combination meter
14 10-12-55 B FE Pre-heating plug 1 From engine
15 354-1.48A.012 [F kTR Main wiring harness 1
16 300-6.48.027 ZB103-7AH & FE (10914)ZB103-7A Combination met 1
17 AX102 ey Fuse box 1
18 FT11 E, M 1/ T 2R Voltage ragulater 1
19 ZID150X8 TR T T4 T Clingulum 10
20 200.488B.108 S Wire clip 3
21 JKO38A BIREAT #F < Head lamp switch 1
22 TK938 A HZERNGIFR _ Parking flasher 1
23 JK938A fid T B KT T o Slow caution light swich 1
24 JK938A e e ) e Left turning swich 1
25 JK938A VAR IF Right turning swich 1

-62-



20 ARG AR (AVITHLE) Electrical System (For AUG7 hood)
% Ser.No., 44 % Part No. XS s ki Name & Specifications  |#{F Quantity ¥ Remarks
26 JK938A 5 AT Taij lamp switch 1
27 TK938A JEHRIT IR Tail lamp switch 1
28 8$G152 B A S R Flasher 1
29 300.485.107 B 5 I R Starting scutcheon ]
30 JK406B FHIEE B FF R Pre-heating starting switch 1
31 VB AT R AR 01l level sensor |
32 354-1.48A.013 | EN TR LR R Left-rear wiring harness 1
33 450.48A.019 0R2IIH & 54T Combination rear signal jamp 2
34 250D.48.018 j=giE0e] Tail lamp 2
35 JB1041 TR Security switch 1
36 JK231B HEIEN LT TT2% Brakelight switch 1
37 154-1.48A.014 B4R ER Right-rear wiring harness 1
38 300-6.48.018 1028V IRAT Caution light 1
39 IB3762-84 6 45 e Trailer socket 1 e

63~



TEF R Tool Box

21




21 TEHM B Toolbox

7% Ser.Ne| 4% Part No. BB Name & Specifications # & Quantity | i Remarks
1 450.49.001 TEME Toolbox 1
2 GR97.1-85 #E 10 Plain washer 10-140HV 2
3 GB93-87 #RE 10 Spring lock washer 10 2
4 GB6170-86 W26 M10 Hex. nut M10 2
5 GB5783-86 EEFE M10%20 Hex. head bolt M10x20 2

65~



00 PRI
WREAE Sk Fuel tank

—66-



22 BRI R A Fuel Tank

=% Ser.No, {44 Part No. 24 TR S Name & Specifications & Quantity 7514 Remarks
[ 20050011 RG-S Fuel tank cap ' ]
2 200.50.012  |FERIAR K Fuel strainer 1
3 354-1.50.014 [#Ay A ELA 4 Fuel tank i
4 GB3451-83  &FHEEEHE M12x1.25 Hollow hex.head bolt M12x1. 1
5 GB3541-83 |#HHE 12 Washer 12 4
6 GB5786-86 1R M12x1. 25x16 Hex.head bolt M12x1.25x16 ]
7 300.50.015A W\{IH%HE}]/E BE S AY Fuel delivery pipe 1
8 GB5783-86  |MEHE M10x20  Hex. head bolt M8x20 4
9 GBY3-87 ZupE 10 Spring lock washer 10 4
10 GB97.1-85  |&[ 10-140HV Plain washer 10 6
[§! GB6172-86  |F4E10 Spring lock washer 10 2
12 GB6170-86  {MELE MI10 Hex. nut M10 4
i3 354-1.50.012 A G AR & 14 Fuel tank cradle 1
14 200.50.101 | LigHELs Upper Rubber pad 2
15 200.50.106  |ATARIZ R Front rubber pad 2
16 354-1.50.022A| i w /B &4 Fule tank strap i
17 200.50.107  [BURE Rubber pad 2

—67~



RS B AR S
AR Swing Drawbar Frame

(N

-6%-



23 AT Swing Drawbar Frame

I+ Ser.No.

F¢57 Part No.

2Rk SRS

Name & Specifications

#E Quantity

Kk Remarks

OO0 =1 N b Bt

—_—
_—

300.53A.012-1
GB93-87
GB5783-86
300.53.102
GBR32-36
300.53A.103
GBG6176-86
GB5782-86
300.53.011
200.56.023
300.53.104-1

EFRA S| A

#HE 16

2 44 M16%40
5] REH
fH5H B16X75
BESHR

IZEE M16

U2 4 M16X65
FHHIE S
B B K
TR

q:

Rocker drawbar frame
Spring lock washer 16
Hex. head bolt M16x40
R-pin

Spindle B16x75
Drawbar plate

Hex. nut M16

Hex. head bolt M16x65
Spindle

Lock pin

Drawbar clamping plate

N G N T O T N T N S N o R

~69-



A E% Hydrulic 01l Distrubutor

10

10 /12 13 14

J

~70-



24 ST ECAR B AR

Hydraulic Oil Distributor

t

% Ser.No.|{\*F Part No. AR K AR Name & specifications & Quantity  fif Remarks
1 (35783-86  {IEiEMEx20 Hex! Head bolt M6x20 4
2 GR97.1-85 B 6-140HV Dlain washer 6-140HVY 8
3 200.55.131 pr- e End cover 1
4 200.55.132 - |imiE AR Paper gasket 1
5 GB3289.31-82|#h JTEHER /4 Square head oil plug R1/4 1
6 200.55.126-A |49 Ei 88 F 4 Distributor body i
7 GB93-87 R Spring lock washer8 3
8 GB70-85 IE£TMSx25 Hex.socked cap screw 2
9 GB5782-86 IZEMSx75 Hex. head bolt M8x73 ]
10 GB880-86  |4#16x30 Pin 6x30 1
1 GB91-86 H41.6x10 Split pin 1.6x10 2
12 700.55.128 ¥ Fork 1
13 GB3452.1-82 |OFE10.6x1. 8 O-ring seal 10.6x1.8 1
14 200.55.018-1 |FHRIESH Handle assy 1
15 200.55.149  |EIRAE Handle }
16 200.55.130 | ELTIRET Positioning bolt 1
17 GB3541-83  |H#E 14 Copper washer 14 1
18 200.55.135 B E Positioning spring i
15 GB5782-86  [ME#MGEx60 Hex. head bolt M6x60 1
20 GB308-36 TR, 5 Steel ball 9.5 1
21 200.55.123 WY& Fork box 1
22 200.55.125 R GEERE Paper gasket 1
23 200.55.127 Y Sliding valve 1
24 GB879-86  [#H6x22 Slotted spring pin 6x22 1

GB3452.1-82 |O1E R 15x2. 65 O-ring seal 15x2.65 2

™
Ln

~7] =



S 24 SERER  Hydraulic Oil Distributor

J#4%  Ser.No.|{%Z Part No. A2 55 T R Name & specifications HE Cuantityy #%3F Remarks
26 GB3452.1-82 |OJEREI10. 6x2. 65 O-ring seal 10.6x2.65 !
27 200.55.138 ik Pad ]
28 GB308-84  |£{Ek9 Steel ball dia.9 !
29 200.55.137 Tk JRE Ball seat ]
30 200.55.136 TE Sleeve 1
31 200.55.135 LR Safty valve Spring ]
32 200.55.134  |JFH K Adjusting shims 2~5
33 200.55.133 hE ZE Plug . 1

-7



Power Lift

Hydrauli

X

4
(33

fi&

29

,l.l.ll.l.ll.ll

1@ \\\ | \ \_
/ \ N / \\

132]ﬂuO;oou

——

—_—.

;A
! /&

5

i

/

7 -



25 BARLAE  Hydraulic Power Lift

¥4 Ser.No.| {U% Part No. F IR AR Name & Specifications HE Quantity| 23T Remarks
1 GB5783-86 B4 M10x25 Hex. head bolt M10x25 2
2 GB93-87 B2 10 Spring washer 10 6
3 200.55.105 R Lift arm pin 2
4 GB93-87 HE 16 Spring washer 16 2
5 GB6170-86 1245 M16 Hex. nut M16 2
6 GB93-87 e 14 Spring washer 14 4
7 GB5782-86 B M14x45 Hex. head bolt M14x60 4
8 300.55.114-1 i R Cylinder cover ]
9 300.55.125 PRH IR adjust valve 1
10 GB3452.1-82 O %58 11.8x2.65 O-ring seal 11.8x2.65 2
I GB119-76 FH4x12 Pin 4x12 1
12 300.55.127 T AT T i The lower end of adjust valve 1
13 GB379-86 FHax16 Siotted spring pin 4x16 1
14 GB879-36 FH5x24 Slotted spring pin 5x24 1
i5 300.55.122 VA AT i The lower tep of adjust vaive 1
16 JB1002-77 HE 22 Washer 22 1
17 300.55.130 AR Valve -pole nut 1
18 300.55.020 FERE A Handwhee! 1
19 GB3452.1-82 OTe# /8 10.6x1.8  O-ring seal 10.6x1.8 2
20 GB3541-83 HHE 14 Washer 14 4
21 JB1000-77 2 ZE M14x1.5 Plug M14x1.5 2
22 200.55.124 BIEIER M14x1.5 Hex. head bolt M14x1.5 1
23 200.55.165 e EiR Pressing Plate I
24 GB5782-86 R M12%50 Hex. head bolt M12x50 1
25 200.55.022-1 Wit e R e Qut-let pipe 1

_ 74—



25 BFFESERL

Hydraulic Power Lilt

S
Ser.No.; 4% Part No. A2 Name & Specifications Q #3F Remarks
26 GB91-86 45 2x16 Split pin 2x16 2
27 GBE97.1-85 #HE 8-140HV Plain washer 8- 140HV 1
28 200.55.013 EemiE ek Linkage rod 1
29 200.55.119-1 Pk Limit spot 2
30 GB6170-86 12 5k M8 Hex. nut M8 3
3 GB5783-86 (2% M8x25 Hex. head bolt M8x25 2
32 200.55.106 SR Lift arm 2
33 200.55.120 R BN 5 Linkage pin 1
34 200.55.107 JE Clamping plate 2
35 GB3452.1-82 OB %= # 92.5x5.3  O-ring seal 92.5x5.3 1
36 300.55.115 AL Cylinder 1
37 GB93-87 R 12 Spring washer 8 1
38 200.55.111-1 WA Vent tube i
39 300.55.101-1 AR Lift case ]
40 200.55.102 e Spacer sleeve 2
41 200.55.103-1 T Bush 2
42 GB3542.1-82 O 38.7%5.3  O-ring seal 38.7x5.3 2
43 200.55.104 = Retainer ring 2
44 200.55.122 =L Retainer plate ]
45 GB91-86 1 3.2x20 Split pin 3.2x20 1
46 GR97.1-85 #L[E 10-140HV Plain washer 10-140HV i
48 200.55.014 REBREM Driven plate 1
49 200.55.016 feEhiZ IR &4 Drive plate weldment 1

.50 200.55.121 Eilk= i Torsion spring |

75




25 EBFARER

Hydrauiic Power Lift

F%5 Ser.No.| 457 Part No. LR I Name & Specifications #% Quantity] %7 Remarks
51 GB5783-86 24 M10%30 Hex. head bolt M10x30 4
52 300.55.024 A7 FEAEAR & i Right Hitching plate 1
53 200.55.108-1 WEETE Tnner lift arm 1
54 300.55.025 JLERRR S Left Hitching plate 1
55 GB879-86 4 6x50 Slotted spring pin 6x30 1
56 200.55.109 IEHE T Piston push rod 1
57 200.55.117-1 VXL =B D6S YX-seal D65 1
58 200.55.116 SiE Piston 1
59 GB3452.1-82 O£ #69x3.55  O-ring seal 69x3.55 1
60  |200.55.110 I Lift shaft 1

— 76



Z

06 ZEESEE S Suspension Mechanism




26 =FEFEEE R AL Suspension Mechanism

FF7 Ser. No. /U5 Part No. PR B Name & Specifications 18 Quantity | %VE Remarks
] 200.56.016 LR Coupling pin of upper link 2
2 300.56.020-1 LA S TR Upper link rear adjusting rod 1
3 GB6170-86 E R M24 Hex .nut M24 ]
4 300.56.019 AR E Ra Turn buckle of upper link 1
5 300.56.029-1  |ACHIPRALHER A4 Left-front check chain 1
6 300.56.018-1 | ERFRTATH S8 Upper link front adjusting rod 1
7 GB832 -86 ##16x80 Clevis pin with head B16x80 2
g 300.56.113 RI-HFHE% Cross joint of Jift rod 2
9 200.56.011 e A1 Kock pin 2
10 GB97.1-85 HRE 16 Plain washer 16 2
11 GB91-36 FFOE 3.2x26 Split pin 3.2x26 2
12 300.56.022-1  |[$BFHF LMEEESHE Liftrod up clevis 2
13 300.56.034 RIRE RS Lift rod upper clevis 2
14 200.56.103 TR ZERE R Lower link shaft 1
15 300.56.026-1 |47 A0 RAAESR A Right-front check chain 1
1 300.56.032-1 TR B IR A Freont check chain 2
17 GBY97.1-85 g 12 Plain washer 12 2
18 GB91-86 R 4x20 Split pin 4x20 2
19 300.56.155-1 R Adjusting sleeve 2
20 GB1152-89 JHIFE M10x1 Grease nipple M10x1 4
21 GBG6IT70-86 I W16 Hex.nut M16 4
22 300.56.027-2 T AT EES G4 Rear check chain 2
23 GBS5782-86 I,m.\ M16x55 Hex. head bolt M16x65 2
24 300.56.157 3] 45 Round plate 2
25 1300.56.030 R A Lower link weldment 2

1
H




26 BmEIEE LA

Suspension Mechanism

T Ser. No. | {45 Part No, 40 HR B R Name & Specifications FrEE Quantity 27T Remarks
26 300.56.102 WA Spring 1
27 GB93-87 HiH 16 Spring lock washer 16 2
28 GBBRZ-86 951 16%55 Clevis pin with head B16x45 2
29 300.56.024-1 (1R F R EESY  Lower clevis of lift rod 2
30 200.56.101-1  |R#d R-pin 2
31 GB882-86 R4k B12x45 Clevis pin with head B12x45 2
32 GB6173-86 W2 R M20%2 Hex.nut M20x2 2

79~



27 HIFEHE B Front Balance Weight

- 80~



27 BUBCE S AL Front Balance Weight

73 5} Ser.No. {4 % Part No. 2T I B A Name & Specifications #E Quantity| #7% Remarks
1 250.73.101-1 ML & Balance weight block 6
2 GB6170-86 IBREM12 Hex.nui M12 2
3 GB93-87 2E 12 Spring lock washer 12 2
4 GB97.1-85 B 12 Plain washer 12 2
5 GB953-88 2 e 9y LB M 12x480 Clamping-type double stud M12x43 1
b GB6170-86 MEEEM 14 Hex.nut M14 1
7 GB93-87 14 Spring lock washer 14 !
8 300.73.011 #E SR A1 Front drawbar weldment 1
9 GB5783-86 B M12x45 Hex.bolt M14x45 1




23 W BRI E R

Air Brake Installations for Trailer




28 WEAEERFEEER

Air Brake Instaliations for Trailer

1745 Ser.MNo.| 18 Part No. S2ER AR Name & Specifications H & Quantity| #5¥F Remarks

L 300.80.101 IR RIEAT Hollow Bolt 4

2 300.80.102° TRESIal Aluminum washer 9

3 300.80.018 FBRHAE AR Outlet pipe, brake valve 1

4 GB5783-86 IZA2M10x30 Hex. head bolt M10x30 6 _

5 300.80.016 Hilzh i L Brake valve ! Aerate Brake
YZ50-30 3 18 = Brake valve 1 Expire Brake

6 300.80.014 G s AT X Rod clevis, brake value 1

7 GB6170-86 WERIMIO0 Hex. nut M10 7

g 300.80.014 = B SR A Qutlet pipe, air tank 1

9 300.80.015 HEAF R &1 Handspike 1
300.80.015A HEAT /RS 4 Handspike 1
300.80B.015 HerF IR &1k Handspike 1 Expire Brake

10 GB97.1-85 2E10 Plain washer 10 4

11 GB91-86 £43.2x20 Split pin 3.2x20 2

12 300.80.012 =L fE AR Air tank 1 012A is short
300.30B.012 AT B A Air tank ]

13 300.80.126 SRR3R Bracket, air-pressure gauge 1 Optinal

14 300.80.013 MER B AL Air-pressure gauge YTQ-60 1

15 300.80.011/011A | SR IBTEESHF Outlet pipe, air pump 1 Used for 390 engine
350.80.011/011A {SEEKEHE AL Outlet pipe, air pump 1 Used for 395 engine
400B.80.011 SRHEEREAM Outlet pipe, air pump 1 Used for 490 engine

16 GB93-87 H [ 8 Spring lock washer 8 4 :

17 GBST782-86 HE#EM8%95 Hex. head boit M8x95 4

18 300.80.010 2 R R Air pump 1

19 300.80.017 T4 RS Safety valve 1

20 300.80.103 TR HE Water drain piug 1




28 BIBEAEESANEELRK Air Brake Installations for Trailer

FF 7 Ser.No.| {X7 Part No. LA Ve ko Name & Specifications ¥ & Quantity| %7 Remarks
21 GB93-87 10 Spring lock washer 10 6
22 300.80.105 g T Air tank hoop 4
23 GB882-86 HEEIB10x30 Clevis pin with head B10x30 1

-84



Frame (4WD For 390 engine)

LA B R (4WD 2 390 & 514L)

29.1

~85.-



29.1 FLEE K RR(AWD 390K 3hHL)

Frame(dWD For 390 engine)

F-#5 Ser.No % Part No. 2R Ml Name & Specifications L Quantity] #¥7 Remarks
1 GB5783-86 B2 FEM12x35 Hex.head bolt M12x35 16 8.82%
2 GB93-87 $HRE12 Spring Lock washer!2 16
3 304.30A.011 PR &4 Frame !

4 GB5783-86 B M16x45 Hex head bolt M16x45 4
5 GB93-87 o8 Spring Lock washer16 4
6 GB6170-86 JZEEM16 Hex .nut M16 4
7 304.30A.012 BRI A4 Assistant weight support 1
8 284.30B.013 e AR B A A Battery bracket 1
9 GB5783-86 WEHEM10x25 Hex.head bolt M10x25 6
10 GB93-87 L0 Spring Lock washer10 5
11 GB5783-86 1Z#Mex16 Hex.head bolt M8x16 ]
12 GB93-87 # 8 Spring Lock washer8 1
13 250.30.116 1R A Bl SO Starting crank gate 1

~-86-



99.92 HLZEE K (4WD TE395% 7HL)  Frame (4WD For 395 engine)

~87



292 MIBERER (AWD BL395KREIML)  Frame(dWD For 395 engine)

¥ %5 SerNo. A5 Part No. A i S Name & Specifications FE Quantity] 9T Remarks

1 GB5783-86 M 12x35 Hex.head bolt M12x35 16 8.8%%
2 GB93-87 &2 Spring Lock washer12 16

3 354.30A.011 MBEEAH Frame 1

4 GR5783-86 PEFEM16x45 Hex.head bolt M16x45 4

5 GB93-87 o Hl16 Spring Lock washer16 4

6 GB6170-86 IEEIMI16 Hex .nut Mi6 4

7 354.30A.012 L E RS Assistant weight support 1

8 GB5783-86 LB MBX16 . Hex.head boit M8x16 1

9 GB93-87 I RSB Spring Lock washer 1

10 250.30.116 PR BN AR Starting crank gate 1

i ¥



293 MAELEAILWD BLGOZHM) FrameltWD For L90 enginel




29.3 PLEEREWD Bud4s02 504l Frame WD For 490 engine)

Fy-+5 Ser.No, 5 Part No. R B B Name & Specifications oAk Quantity] #71 Remarks
i GB93-87 i 14 Spring Lock washeri4 16
2 GB5783-80 [ZFEM14x35 Hex . head bolt M14x35 16 8. 84k
3 GB5783-86 HEFEM16%45 Hex.head bolt M16x45 4 18.84%
4 GBR93-87 #OElLs Spring lock washerl6 !
) GB6170-86 B2 REM16 Hex nut Mi6 4 8Lk
g GRB5783-86 TEFEMRR 16 Hex head bolt M8x16 2
7 GB93-87 pl i L Spring Lock washer8 2
8 250.30.116 TR AR AR Starting crank gate ]
9 404B.30A.012 B EEZE A Balance weight frame ]
10 400.30A.011 HLEEE & Frame 1

—90-



30. 1 HIEXsh 5l Front Drive Wheel




30.1 BTEEzhE B L Front Drive Wheel

¥E Ser.No| {U% Part No. & R Name & Specifications 4 Quantity | #&IE Remarks
1 304.32.011 DR S HE 5 0 AR Rim,Front drive wheel 1X2
2 GB/T2975-1995 |IXBIEANS 6.5-16 Inner Tube 6.5-16 1X2
WEhR A 7.5-16 Inner Tube 7.5-16 1X2 Used for 490 engine
3 GB/T2979-1999 |JH&LESME 6.5-16 Tyre 6.5-16 1X2
IEshitsrla 7.5-16 Tyre 7.5-16 1X2 Used for 490 engine

-2~



tyre)
(Turf

Y Drive Wheel

e ) ]l:]

R (A

30. 2 DXBNES A

a\.-
=

LT ﬁﬁ

mg,

RS

14

N 1l | ./Wﬂw

—93.-



30.2 BRI Front Wheel (Turf tyre)

=% Ser.No.

1£+45 Part No.

540 B R

Name & Specifications

$E Quaniity

. Remarks

1
2
3

304.32.011
(GB2979-91
GB2979-91

M (16x5.00F)
ShER 7.5-16
MR 7.5-16

Front wheel rim  (16x5.00F)
Tire 7.5-16
Tube 7.5-16

%2
Ix2
Ix2

94~



Wheel (Industrial tyre)

) Front

% CTAV A

N/
|
FTA

s



30.3 PR B (TIHE) Front Wheel (Industrial tyre)

[+ Ser.No. j 1% Part No. TR NCIR, Name & Specifications U E Quantity % Rernarks
! 35432011 (RHEE R Front wheel rim 1x2
2 10-16.5 Tvarieia Industrial tyre 1x2
3 TR301 il Valve 1x2

T



31 BIIRENFFLL () Front Wheel Drive Axle (middle)




31 BTEEEHEFE AR (1) TFront Wheel Drive Axle { middle )

-5y SerNo.

% Part No.

BRI

Name & Specifications

8 Quantity

27E Remarks

! GB35783-86  |l2K: Méx]2 Hex. head bolt M6x12 4
2 GB93-87 W 6 Spring lock washer 6 4

3 GB1152-89  [Ah4F M10x] Grease cup M10x!1 2

4 I04.31.019 B3 s i 25 1L A 44 End cover of front pedestal |

5 304.31.122 (g da gy End cover gasket i

6 GB6170-86 ML M16 Hex. nut M6 4

7 (GB93-87 &k 16 Spring lock washer 16 4

8 304.31.220-2 |@i~7 )i Front pedestal 1

9 GBR27-88 MBI M16x65 " Hex. head bolt M16x65 4

10 304.31.219-1 |HiI 37 e R Front pedestal bush 1

11 304.31.123-1 igidBE Shims for front swing axle 140 one set e chﬁf{?jjf:j cine
12 (GB3452.1-82 10L& 65x2.65 O-ring seal 65x2.65 i

13 ZB T32003-83 Wi JE 28 /i 24 Casing cap 1

14 GB5786-86  [IB#: M12x1.5%35 Hex. head bolt M12x1.5%35 8

15 (GB93-87 HHE 12 Spring lock washer 12 24

16 304.31.124-2 |EriEHh Front swing axle 1

17 GB3452.1-82 |[OR [ 69x3.55  O-ring seal 69x3.55 ]

18 304.31.116-2 |F{Esh#HAE Main drive case 1

19 200.38.024  |JyhiB FE R AR Cil drain plug i

20 1237149 &= H[EE  Combined seal washer 3

21 304.31.125-1 (il g Shims for bearing seat 128 one set - fi Lii?ﬁii; cire
22 304.31.022-1 |EE)HEA % S5t Bevel drive pinion assembly 1

23 304.31.222-2 |JFE 3R Rear pedestal 1

24 304.31.221-1 | fF 3 Bt 4E Rear pedestal bush [

-98—-



B2 31 BEEEIFEA (F) Front Wheel Drive Axle ( middie )
70 Ser.No |14% PartNo|  #ERNFF  Name & Specifications L& Quantity ¥ Remarks
25 (3B3452.1-82 OB 69%2.65  O-ting seal 69x2.65 ]
20 0431126 B RSEEY Gasket for end cover 1
27 304311271 [ JF I s End cover of rear pedestal 1
23 GB3452.1-82 [QOMYE 48.7x3.55 O-ring seal 48.7x3.55 i
29 GB93-87 HE 8 Spring lock washer 8 4
30 GB5783-86  |UErE MBx25 Hex. Head bolt M8x25 4
31 304.311128-1 {armiEE T Gasket for Upright shaft housing 2
32 GB5783-86  [i8#: M10x35 Hex. head bolt M10x35 20
33 GB93-87 HE 10 Spring lock washer 10 20
34 30431.013-1 By R &4k Oil dipstick 1
35 304.31.233-1 |AEE Left half shaft housing 1
.36 GB3452.1-82 |OBY M 160x3.55 O-ring seal 160x3.55 2
" 37 GB3783-86 |22 M12x35 Hex. head bolt M12x35 16
38 GB119-86 6 A10%20 Straight pin A10x20 2
39 304.31.234 A VAL E Power steering cylinder bracket I
40 304.31.117-1 V434848 A Shims for main drive case 248 two set Two ;fff{:]:wjih size
41 304.31.014-1 | EZH IR L Differential assembly 1 with two Planet goar
30431.004A (EHEEIR Ditferential assembly { with four Planel gear
a4z GB119-86 £ A10x16 Straight pin A10x16 Z
43 304.31.115-1 |7 e qhasey Right half shaft housing i
44 304.31.118-1 [JR=(HE%E Vent plug ]
45 304.31.119-1 IS Vent pipe !

S50



32 WTEREOME AL CALIL TR
Front Wheel Drive Axle (Left Side-Slowdown)

S

RN
g J%&'_’E'E: -

g

100 -



32 BYIRZIMERAEL (AIRRIE) Front Wheel Drive Axle ( Left Side-Slowdown )

45 Ser.No. [184 Part No.|  ZAFRAENAE Name & Specifications & Quantityy %L Remarks
] GB6176-86  {BEE} M18x1.5 Hex. nut M18x1.5 2
2 GB93-87 ®IE 13 Spring lock washer 18 6
3 304.31.179  [HEFE Double screw bolt 2
4 GB5786-86 [IE#: M18x1.5%35 hex. head bolt M18x1.5x35 4
5 304.31.101-2 |ERz % Drive shaft I
6 HG4-692-67 | W50x72x7  Oil-seal W50x72x7 2
7 HGA4-692-67 |hEf PD50x72x12 Oil-seal PD50x72x12 2
8 GB5783-86 [#2# M10x30  Hex. head bolt M10x30 20
9 GB93-87 A 10 Spring lock washer 10 26
10 304.31.104-3 1BEz1&E Drive shaft cover I
11 GB276-89  |4h& 209 Ball bearing 209 I
12 304.31.102-2 (ZREhHE = E Fixing ring of drive shaft 2.
13 304.31.103-2 |BKzhiHHE Drive shaft sleeve 1
14 304.31.132-2 |FKBFEHEHEshE % Driven bevel gear of final drive 1
15 GB276-8% Ak 207 Rall bearing 207 1
16 304.31.105-1 |EREN%Nn 3 2 Gasket for drive shaft cover 1
17 304.31.228-4 | EEIEFS Left final drive housing 1
18 GB119-86 H A10x28 Straight pin A10x28 2
19 304.30.130 |=EH[E Felt washer 1
20 304.31.217-1 [1AECEFA#I2E Final drive housing bushing 1
21 GB301-84  [#iZ& 8106 Thrust ball bearing 8106 1
22 304.31.131-2 {FRKEdi3=545%  Drving bevel gear of final drive 1
23 304.31.140 =pes Spacer ]
24 304.31.107-3 |3L%H Upright shaft 1
25 GB276-89 Bk 305 Ball bearing 305 1 _
26 130431030 |Semi4EEhiER s A Adjusting shims for final drive | 148 one set \gLER &2

Two pes for each size

- 101 -



w32 WINESIRRE R (AZEE) Front Wheel Brive Axle { Left Side-Slowdown )

5% Ser.No. |85 Part No.|  #FR I Name & Specifications & Quantity  %7F Remarks

27 GB3452.1-82 |GiB & 56%2.65 O-ring seal 56x2.65 i

28 304.31.137-2 | FHhiskE Lower beuring cover i

29 12.37.149 2H 4 B ds R Combined seal washer 1

30 200.38.024  \MmdAZE R A Oildran plug ]

31 GB1152-89  (yli#f M10x1 Grease cup M10x] 1

32 304.31.201-3 |- m & Left steering arm 1

33 304.31.202-1 (B B4 Steering arm bushing |

34 GB5783-86  |IB4# M12x40  Hex. head bolt M12x35 4

35 GB93-87 HE 12 Spring lock washer 12 4

36 GB5783-86  |iE4: M10x25 Hex. head bolt MJ0x25 7

37 GB3452.1-82 (OB [E 34.5%2.65 O-ring seal 34.5x2.65 1

38 304.31.111-3 | E#hrx:s Upper bearing cover 1

39 GB3452.1-82 |OZE 85%x2.65  O-ring seal 85x2.65 1

40 [30431.133  |sh{iAEE A & Adjusting shims for the first drivi 176 one set | . LU ZFT
Two pes for each dize

41 GB276-89 AR 111 Ball bearing 111 ]

42 304.31.138  |4E s = Lock washer

43 304.31.110-1 |7 &h#y Bloeking ring of upright shaft 1

44 |30431.0122 [EEERS Adjusting shims {4 one se | . | AVERIE2IT
Two pes for each size

45 304.31.113-1 trnfal4&Eh 4 50 U5 % Driven bevel gear of the first driy 1

46 304.31.108-3 |3ivES Upright shaft housing . 1

47 GB119-86 HE A10x20 Straight pin A10x20 ]

48 304.31.129-1 {rRiEl{% %) £ 5014 % Driving bevel gear of the first di 1

49 GB276-89  |Jl& 208 Rall bearing 208 1

50 304.31.114-2 |34 Half shaft 1

51 304.31.120-2 | AT Left steering trapezoid arm 1




w32 RRIEZRARM AR (FFIAEGE) Front Wheel Drive Axle { Left Side-Slowdown )

74} Ser.No. |[fU% Part No|  #FREH Name & Specifications  #(E Quantity] %7 Remarks
52 300.31.026 Bk BUM(A) Linkage ball joint (Left) 1
53 GR6173-86 [I2EF M16x1.5-% Hex.thin nut M16x1.5-Left 1
54 304.31.232 AT Steering tie rod 1
55 GB6173-86 |WBRE M16x1.5  Hex.thin nut M16x1.5 |
56 300.31.027 %R 33k S A(A) Linkage ball joint (Right) 1
57 GB6181-86  |MEE: M12 Hex. thin slotted nut M12 2
58 GB91-86 A4 3.2x22 Split pin 3.2x22 2




33 TSR B (A I
Front Wheel Drive Axle(Right side-Slowdown)

- —



33 WIIEZIAT AL (GAi%EIE) Frent Wheel Drive Axle ( Right side-Slowdown )

1355 Ser.No.

{E% Part No.

B FE B GTs

Name & Specifications

B Quantity]

#9F Remarks

bemd e bms e et et bl et et .
G0 ~1 AN Pl b oo O YA B

RS TN VST NG T NG T N T N e
T SR G R

B
o)

(iB6176-86
GBY3-87
304.31.179
GB5786-86
304.31.101-2
HG4-692-67
HG4-692-67
GB5783-86
GB93-87
304.31.104-3
GB276-89
304.31.102-2
304.31.103-2
304.31.132-2
GB276-89
304.31.105-1
304.31.216-4
GB119-86
304.30.130
304.31.217-1
GB301-34
304.31.131-2
304.31.140
304.31.107-3
GB276-89

1304.31.139

IBFRE M18x1.5
TR 18
WE

Hex. nut M18x]1.5
Spring lock washer 18

. Double screw bolt

HEFE M18x1.5%35 hex. head bolt M18x1.5x35

KT A
VI WS0xT72x7

Drive shalt
Qil-seal W50x72x7

ME PD50x72x12 Qil-seal PD5S0x72x12

T2 M10x30
HE 10
IR %
HiA 209

TR Sl [ 2 1
U ) £ JE

FRIRBER BN E

Eh7& 207
IRANEN G A
T3 3L RE
8 A10x28
FEEE[E

DS £

& 8106

REEET N

e
il
317K 305

Hex. head bolt M 10x30

Spring lock washer 10

Dnive shaft cover

Ball bearing 209

Fixing ring of drive shaft

Drive shaft sleeve

Driven bevel gear of final drive
Ball bearing 207

Gasket for drive shaft cover
Right final drive housing
Straight pin A10x28

Felt washer

Final drive housing bushing
Thrust ball bearing 8106
Driving bevel gear of final drive
Spacer

Upright shaft

Ball bearing 305

ARImAED IR B B Adjusting shims for final drive

2

(NS RN CN S I e

)

20
26

|
i
2
1
1
]
l
1
2
1
1
1
1
i
I
I

128 one set

EARSZLE Sy

Two pcs for each

-105~



vz 33 BTMEEShFT R EL (CHIEIE) Front Wheel Drive Axle ( Right side-Slowdow

47 SerNo. (M08 Part No|  SAFERIAE  Name & Specifications g0 Quantityl  #717 Remarks
27 GR3452.1-82 |OFH 56x2.65  O-ring seal 56x2.65 1
28 304.31.137-2 | Nk Lower bearing cover !
29 12.37.149 2 & B E Combined seal washer 1
30 200.38.024  [JahiEZE SR Oil drain plug 1
31 GB1152-89  |yli#F M10x]1 Grease cup M10x1 1
32 304.31.215-3 AR Right linking arm ]
33 304.31.202-1 |EREEHEEEATE Steering arm bushing 1
34 GB5783-86 |12 M12x35 Hex. head bolt M12x35 4
35 GB93-87 R 12 Spring lock washer 12 4
36 GB5783-86 |1EH: M10x25 Hex. head bolt M10x25 7
37 GB3452.1-82 |OFYE 34.5x2.65 O-ring seal 34.5x2.65 1
38 304310113 | EdATE Upper bearing cover 1
3% GB3452.1-82 |OJZ 4 85x2.65  O-ring seal 85x2.65 1
40 130431033 |th{AfszhifsEEm it Adjusting shims for the first driv) 149 one set ;\i%?i [}iﬁ‘ch
41 GB276-89  |HhiA& 111 Ball bearing 111 1
42 304.31.138  |@i'EH#H K Lock washer 1
43 304.31.110-1 |[SCANRSE Blocking ring of upright shaft 1
A= T 1.
44 304.31.112-2 {isEi g Adjusting shims 1£H one set ;\i%ﬁféizeich
45 304.31.113-1 e [0 534 3115 %2 Driven bevel gear of the first driy 1
46 304.31.108-3 | EE Upright shaft housing 1
47 304.31.129-1 |fh(alf&E) = 515 %E Driving bevel gear of the first dri ]
48 GR276-89 Ak 208 Ball bearing 208 ‘ 1
49 304.31.114-2 |34k Half shaft 1
50 304.31.121-2 {4 EpIp it Right steering trapezoid arm l
51 GB119-86 £ A10x20 Straight pin A10x20 2

-~ 106 ~



34 ATIRBIMT R AL (304. 31. 022- 1345
Front Wheel Drive Ax1e(304.31.022-1 Assembly)




34 BTIRENIME MR (304.31.022-1344) Front Wheel Drive Axle ( 304.31.022-1 Assembly )

%455 Ser.No. | {87 Part No. 2R K Kk Name & Specifications ¥ Quantity | #57% Remarks
1 GRY1-86 £ 3.2x50 S$plit pin 3.2x50 i
2 304.31.223-1 | A 24 AR) Castie nut . 1
3 304.31.224-1 [EELR T Adjusting shims {41 one set ‘QH"*EJ”HT.% LA
e = one pcs for each
4 GB3452.1-82 |OJEE 23.6x2.65 O-ring seal 23.6x2.65 !
5 304.31.225-1 | FHEEKEeyRE BEE Cil-seal seat 1
6 HG4-692-67 (yH# SD35x56x12  Oil-seal SD35X56x12 1
7 GR297-84 HhA& 2007106 Taper roller bearing 2007106 1
8 304.31.227 FHIEHEEE Bevel drive pinion 1
9 GR3452.1-82 {ONZ M 85x2.65 O-ring seal 35x2.65 1
10 304.31.226  |ZEzhHEisieihAk e Bearing seat i
11 GB297-84 Mk 27306 Taper roller bearing 27306 1
12 GB3452.1-82 |OfL[E 80x2.65 O-ring seal 80X2.65 !

~ 108~



35 FTIRZH#ME AL (304. 31. 0L4AHL)
Front Wheel Drive Axle(304.31.014A Assembly)




35 BIWBIM R L (304.31.014A%R4:) Front Wheel Drive Axie { 304.31.014A Assembly )

% Ser.No.| 4% Part No. R N Name & Specifications |%08 Quantity| 27 Remarks
i GB297-84 Ak 2007109 Taper roller bearing 200710 2
2 GB3782-86  [4E# MSx50 Hex. head bolt M8x50 4
3 304.31.206 Bt EHES R {5 H Lock washer for crown gear 2
4 304.31.207 W sh B BT % Crown gear |
5 30431.210A | liuigit g Half shaft gear washer 2
6 30431.211A |ZEiH AR m 540 Half shaft gear 2
7 GRB119-86 fH A8x20 Straight pin A8x20 2
8 30431.235 |EZEERER Left differential housing 1
9 30431.208A 4T 2% Planet gear shaft 2
10 30431.205A |EHMBITESER Planet gear 4
11 304.31.209A VTE 58 IR Planet gear washer 4
12 GB119-86 B A8X35 Straight pin A8x35 2
13 304.31.236 A E IR PR Right differential housing 1

-110-



36 AEZH S Y Transmission shaft




36 RIS E R  Transmission shaft

F%% Ser.No. | {85 Part No.| HFREAE Name & Specifications  |#1E Quantity| %7 Remarks

i 304.36.012 WEEESM Front housing ] Used For 390 engnie
354.36.012 T EEH S 4 Front housing ] Used For 393 engnie
404.36.012 LB IREY Front housing 1 Used For 490 engnie

2 304.36.114 I Rubber pad !

3 GB6170-86 2 RE MS Hex. nut M8 i

4 GB93-87  |#«E 8 Spring lock washer 8 4

5 |GB97.1-85 £u[E 8-140HV Flat washer 8-140HV 1

6 GB5783-86  |UBfE M8x25 Hex. head bolt M8x25 4

7 304.36.013-1 |[& 228861 Fixing bracket 2

8 304.36.014  |3FfE & 5346 K Hoop 53 1

9 304.36.103 |FHE Seal sleeve 1

10 304.36.015  |BhIE 485K Hoop 48 1

11 304.36.016 EETESHE Rear housing 1

12 GB879-86 9 4%30 Slotted spring pin 4x30 3

i3 GB3081-82 RN 221-1.4 Steel wire I-1.4 ¥ % need

14 304.36.108 BRI E Rubber cover 2

15 304.36.101  |FRKE Support sleeve 2

16 GB308-89 HNER 9 Steel ball 9 12

17 304.36.011 A& Bh4m IR -S4t Transmission shaft 1 Used For 390 engnie
354.36.011 1SR S Transmission shaft 1 Used For 395 engnie
404B.36.011 | FTEEIZERFEIE 44k Transmission shaft 1 Used For 490 engnie

18 304.36.104  [$HE (=) Blocking ring (2) 2

19 304.36.105 PAEE Spring 1

20 304.36.106 w8 Y B Seal blocking ring 1

21 304.36.107 JFEk TS Rear connecting-sleeve 1

22 304 .36.112 Jo FR D Rear mid-shaft 1

-112-



L 36 fEEIBI AR Transmission shaft
74 SerNo. |48+ Part No. 4 F KRS Name & Specifications | # & Quantity| #11° Remarks

23
24
25
26
27
28
29
30
31
32

(GB3452.1-86
(GB5783-86

HIRY3-87

304.36.109
GB1152-89
304.36.110
HG4-692-67
(GB278-89
304.30.113
304.36.111

O 48.7x3.55
B M10x25
i 10

ol R

TRAT M10x1

HRE

Nt PG25%42%10
B AR 60205
BeE

=R

O-ring seal 48.7x3.35

Hex. head bolt M1M:x25
Spring lock washer 10
Mid-shaft seat

Grease cup M10x1

Paper gasket

Oil seal PG25x42x10

Ball bearing with shieids 6020
Connecting sleeve

Mid-shaft housing




37.1. WUREE I REMIL(T390KEIHL)
Full- Hydraulic Power Steering Gear(For 390 engine) 1.

-114-



37.1 BWEER RS L RER3ESIL

Full Hydraulic Power Steering Gear(For 390 engnie)

7% Ser.No.

{85 Part No.

R A

Name & Specifications

15 Quantity

H i Remarks

o D0~ L B ) b =

W ta

15
16
17
18
19
20
21
22
23
24

200.40.111
200.40.112
GB6173-86
GB97.2-85
300.10.012
304.40.113
304.40.112
304.40:026
GB5783-86
GR93-87
304.40.027-1
BZZ1-E80
JB982-1977
304.40A.102
304.40A.014
304.40A.012
304.40A.015
250D.40.150
GB5783-86
304.40A.104
304.40A.105
GBY93-87
GBG6170-86

W2

BRI

B2EE 16x1.5

HE 16

J5 ) e

Fé 1) HA

IS

FEREM a1

BEAE M10x30

# [ 10

T 2N S BRI A
T 2% ELR

HE 16

-,‘:fj{ﬁj:
¥R E IR A ¢ )
5 1) 2% 1AL h R R
Ry E R A (2D
LR MI6x1.5

B A2 M8x25

| I 52 S B AR

it 512 3R AR
HE 8
WE ST M3
ik

Screw cover

Rubber washer

Hex. nut Mi16x1.5

Plain washer 16

Steering wheel assy
Steering shaft

Rubber sleeve

Steering column weldment
Hex. head bolt M 10x30
Spring lock washer 10
Bracket weldment

Full hydravlic steering gear
Washer {6

Connector

Steering cylinder pipe(1)
Oil return pipe assy
Steering cylinder pipe(2)
Hollow bolt M16x1.5
Hex. head bolt M8x25
Pressure plate of fixed clip.
Base plate of fixed clip
Spring lock washer 8

Hex. nut M8

Pad

1

)—,—-‘__J-.J.—-»—u,—tp;b.z._.»_-oooo,—a_.)-_.»——-[\_)p«

—_ =
(WS ]

304.40.109-1

-115-



37.1 WERE R LS BU(E390 & 3IHL)

Full Hydraulic Power Steering Gear(For 390 engnie) |

J¥% Ser.No.! {%% Part No. R R Name & Specifications 8 Quantity = Remarks
25 FLD-F6-H =Y Distributary valve assy 1 :
26 GB5782-86 IE 2 M8x50 Hex. head bolt M8x50 3
27 304.40A.013 £ AR VN B K Oil delivery pipe weldment 1
28 JB982-1977 v 20 Copper washer 20 8
29 254D.40.165 PoHEE R M20x1.5 Hollow bolt M20x1.5 2
30 304.40A.016 paii IR k=Y Out-let pipe assy 1
31 304.40A.103 Rk Connector 1
32 304.40A.018 S R E B R Inlet pipe assy 1
33 GB5783-86 12 M8x35 Hex. head bolt M8x35 3
34 GB3452.1-82  |OFZR 18x2.65 O-ring seal 18x2.65 1
35 GB1153-89 THAR45°M 10x1 Grease nipple 45° M10x1 1
36 304.40.127 i Pin 1
37 GR91-86 B 3.2x24 Split pin 2x12 2
38 304.40.130 4 Circlip stop ring 2
39 304.40.128 fid & Dustproof cover 2
40 GBR93.1-86 5 30 Circlip for shaft 30 1
41 - |304.40.126 BRI Upper ball seat 1
42 304.40.129 BREE Bail connector 1
43 304.40.125 Tk ik Lower ball seat 1
44 304.40.033 e 1] A Steering cylinder assy 1
45 GR9459-88 BEBE M14x1.5 Hex. nut M14x1.5 1
46 JB/T8870-99  |MESE 24 (44-64) Hoop 2A  (44-64) 1
47 300.31.027 B Sk B CR) Connector assy (Right) i

~116 -



37.0 W ERZ L BERAEZIFD)  Full Hydraulic Power Steering Gear(For 390 engnic)
(EI
Ity Ser N i ALY Part No. A E S " Name & Specificaiions A Quantity Rl Remincks
48 GR6181-86 MR M2 Hex. nut M12 1
49 JB/T8870-99  [ME%E 24 (13-200 Hoop 24  (13-20) Z
50 304.40A.132 Mo EE Rubber jacket 1
51 304.40A.011 R B Hose assy 1
52 304.40A.017 MOE S Hose assy 1
53 304.40A.019 FE R HAT5 M B 51F  Extended pipe I
54 304.40A.025 R EBIESH  Oildelivery pipe-front part I
55 304.40A.024 HHSHmEITER/FE S Gildelivery pipe-rear part 1
56 GB3541-83 224 Copper washer 20 I

Remark: Parts No. 54,55 can replace part No. 27.

-117-



37. 2 MR R R LA (2395 R B

Full Hydraulic Power Stering Gear (For 395 engine)

o
(26) kam _
| ;u ((47) 24 .
45 g 20 (/17 T
197 3] 07’/ ’l )J' “P
(40) 2y 30 @;Z 25) y
44]ng 44/%5 =l @}z @:jﬁ:J
/ S
40 /i@ /@36 \@35Q %17@\
39 / Q‘
38 /@ @,{

W
\]
=



V7 VRERE AR ARE3SKREIV) Full Hydraulic Power Steering Gear System(For 395 enguic)

A Ser.No.| (0% Part No. FFR PR Name & Specifications. #r8 Quantity riE Remarks
1 304.40.113 L gupall Steering shaft 1
2 304.40.112 B & Rubber sleev 1
3 GBG6171-86 2 5 M16X1.5 Hex. nut M16X1.5 1
4 300.40.012 77 TRl AL EL AR, Steering wheel assy 1
5 304.40.026 B B R A Steering column weldment 1
6 GB5783-86 ZEE M10x30 Hex. head bolt M10x30 4
7 GB93-87 #PE 10 Spring lock washer 10 10
8 BZZ1-E80 R 1) 7 Aol I Full hydraulic steering gear 1
G 304.40.027-1 It g BEE A Bracket weldment 1
10 GB5783-86 2 M10x25 Hex. head bolt M10x25 6
11 2500.40.150  |SEEIERE MI6x1.5 Hollow bolt M16x1.5 6
12 1B982-1977 8 16 Washer 16 12
(3 304 40A.102 e Connector A
14 113982-1977 HE 20 Washer 20 4
5 154.40A.024 | BEWERBEESM Ol delivery pipe back weldmen 1
16 354.40C.015 B 1) AR I A Oil return pipe assy 1
17 304.40A.014  VEFIabELAEE R4S () Steering cylinder pipe(l) !
18 304 40A.015 RTINS B A () Steering cylinder pipe(2) 1
19 GB5783-86 IEFEM8x25 Hex. head bolt M8x25 1
20 GB93-87 #FER Spring Jock washer8 12
21 304.40A.104 | RE S RAR Pressure plate of fixed clip 1
22 354.40A.101  |[EEJER Base plat of fixed clip 1
23 GB6170-86 |25 M8 Hex. nut M8 5
24 354.40C.021 e SRS T BB A Oil delivery pipe before weldmg 1
25 304 40A.017 R B Hose assy 1

-119 -



37.2 WIEREFAZ B BRE395K5IHL) Full Hydraulic Power Steering Gear System(For 3935 engnie

-5 Ser.No.| 445  Part Ne. Z R R Name & Specifications # B Quantity #%7¥ Remarks
26 JB/T8870-99  {WE# 2A4  (13-20) Hoop 2A  (13-20) 3 -
27 304. 40A. 132 B E Rubber jacket 1
28 304.40A.020 % 18) R LS M i & /R & () Extended pipe 1
29 304.40A.019  |EERHELS| i E R & 4 (—) Extended pipe 1
30 JB/T8870-99  |MEHE 24 (44-64) Hoop 2A  (44-64) 1
31 GB1153-89 TAR45° M10x1 Grease nipple 45°M10x 1 1
32 304.40.127 o Slotted spring pin 1
33 GB9459-88 HEAT M14x1.5 Hex. nut M14x1.5 1
34 GB91-86 FH3.2x24 Split pin 3.2x24 2
35 GB6173-86 WZHE M16x1. 5 Hex. nut M16x1.5 1
36 300.31.027 T E S R R) Connector assy(Right) 1
37 GB6181-86 TEE'EF M12 Hex. nut M12 1
38 304.40.033 I 1) I LR B Steering cylinder assy 1
39 304.40.130 tal Circlip stop ring 2
40 304.40.128 Ay Dustproof cover 2
41 304.40.125 T ER L Lower ball seat 1
42 304.40.129 BRIk Ball connector 1
43 304.40.126 R Upper ball seat 1
44 GB893.1-86 18 30 Circlip for hole 30 1
45 JB/T6015-1992 | 10-390 Rubber pipe10-390 1
46 250D.58.118  |EZXiEIEM MI8xL.5 Hollow bolt M18x1.5 1
47 TB982-1977 18 Washer 18 3
48 GB5783-86 12 K2 M8%30 Hex. head bolt M8x30 3
49 GB3542.1-82  |OJE I 18%2.65 O-ring seal 18x2.65 ]
50 IB/T8870-99  |MEfE 2A (16-25) Hoop 2A  (16-25) 2
51 354.40C.011 MR E e Inlet pipe assy 1

~ 120~



372 MEER AL BRI KD Full Hydraulic Power Steering Gear System(For 395 engn
Hide

175 Ser.No.| {44 Pan No. 20 R L Name & Specifications & Quantity %t Remarks
Y JB/T6015-1992  |BH 13-390 Rubber pipe13-390 1
53 354.40B.011-1 | B I A K Steering tank assy 1
59 GBY7.1-85 AR 10 Flat washer 10 2
55 GB6170-86 12 EE M10 Hex. nut M10 2
56 354.40B.101 TR Tank connect bord 1
57 GB5783-86 BE S MBx20 Hex: head bolt M8x20 4
58 HLCB-DO8/0G6  |1E i ¥ I 4% Compound gear pump 1 R
59 GB5783-86 JEFEMEX35 Hex. head bolt M8x35 4
60 GB97.1-85 HHE 3 Flat washer 8 4




37.3 WRE M ALK (490 EHL)
Full Hydraulic Power Stering Gear(For 490 engine)

(51)
; 57 /58 /(20)

[ &
e

q e 24
jﬁ] "‘/(201 ,\ﬂv

26) o 3 7w |




373 HEH R RS EREM4 RSP Full Hydraulic Power Steering Gear System(For 496 engnie)

4 SerNoop U Part Ne. 4R A A Name & Specifications B Quantity | %71 Remarks
[ 304.40.113 A Steering shaft 1
2 304.40.112 EURT A A Rubber slesv 1
3 GB6171-86 ERAE M16X1.5 Hex. nut M16X 1.5 1
9 300.40.012 A RLIE N EY Stecring wheel assy 1
5 304.40.026 S H SR Steering column weldment 1
6 GB5783-86 MR M10x30 Hex. head bolt M10x30 4
7 GR93-87 10 Spring lock washer 10 10
8 BZZ1-ES( 1] A% B Full hydraulic steering gear 1
9 304.40.027-1 PR GRS Bracket weidment 1
10 GBS783-86 RS M10x25 Hex. head bolt M10x25 5!
11 250D.40.150 RN M16%1.5 Hollow bolt MEGxi.5 6
12 |TB982-1977 16 Washer 16 12
13 304.40A.102 B, Connector 4
14 TB982-1977 £ 20 Washer 20 4
15 |304.40A.024 el 2R UEE B EUE A Oil delivery pipe back weldmend 1
16 404B 40.012 EAmESEIN K CAEyE Oil return pipe assy 1
17 4048.40.017 M g R a4 (—)  Steering cylinder pipe(1) 1
8 404B.40.019 I EL AR RS (C2)  Steering cylinder pipe(2) 1
19 GB5783-86 IR MBX25 Hex. head boit M3x25 1
20 GB93-87 HRER Spring lock washer 4
21 304.40A.104 [#] 52 ¥ M R Pressure plate of fixed clip |
) 404B.40.118 I X I IR A Base plat of fixed clip 1
23 GB6170-86 2R M8 Hex. nut M8 1
24 404B.40.021 el A R BUE A 0il delivery pipe before weldme 1




373, W R B 40 B AR (FiL490 £ Hl) Full Bydraulic Power Steering Gear System(For 490 engnie)

¥ % Ser.No.| {4%  Part No. R BN Name & Specifications #r& Quantity | &V Remarks
25 304.40A.017 A R Hose assy 1
26 JB/T8870-99 WEgE 24 (13-20) Hoop 2A  (13-200 3
27 304. 40A. 132 B E Rubber jacket i
28 304.40A.020 e ) VLS (R B (2 &) Extended pipe 1
29 304.40A.019 ek ) LB |48 B R A () Extended pipe 1
30 TB/T8870-99 EfiE 24 (44-64) Hoop 2A  (44-64) 1
31 GB1153-89 HRR45° M10xI Grease nipple 45°M10x1 1
32 304.40.127 B Slotted spring pin 1
33 (3B9459-38 PELE M14x1.5 Hex. nut M14x1.5 1
34 GB91-86 F53.2x24 Split pin 3.2x24 2
35 GB6173-86 2 M16x1. 5 Hex. nut M16x1.5 1
36 300.31.027 BE 7] 13 3k B AR CR) Connector assy(Right) 1
37 GB6181-86 $EEE Mi2 Hex. nut M 12 1
38 304.40.033 1 [6] B2 A% Steering cylinder assy 1
39 304.40.130 i) Circlip stop ring 2
40 304.40.128 e Dustproof cover 2
41 304.40.125 F Rk Lower ball seat 1
42 304.40.129 Bz e Ball connector 1
43 304.40.126 ok Upper ball seat ]
44 GB893.1-86 & 30 Circlip for hole 30 1
45 JB/T6015-1992  {F& 10-390 Rubber pipel0-390 1
16 JB982-1977 8|18 Washer 18 3
47 404B.40.115 Y : Connector 1
48 250D.58.118 B IRF M18x1.5 Hollow bolt M18x1.5 1
49 GR3783-86 I+ M8x40 Hex. head boit M8x40 3




37.3. MR A £ 5B R (EC490%ZH])  Full Hydraulic Power Steering Gear System(For 490 engnie)

FF5 SerNo.| X% Part No. 2 TR Name & Specifications # & Quantty| it Remarks
50 GB3542.1-82 OJE [ 18%2.65 O-ring seal 18%x2.65 1
49 GB5783-86 WEFEMBx40 Hex. head bolt M8x40 3
50 GB3542.1-82 OJE[E 18x2.65 O-ring seal 18x2.65 1
51 JB/T8870-99 WE4E 24 (16-25) Hoop 24 (16-25) 2
52 404B.40.013 MR AL B IR A Inlet pipe assy 1
53 IB/T6015-1992 |8 13-390 Rubber pipe!3-390 1
54 354.40B.011-1 RV AE R Steering fank assy 1
55 GR97.1-85 4R 10 Fiat washer 10 Y
56 GB6170-86 WEEE M1 Hex. nut M10 2
57 HLCB-D08/06 {E IR Compound gear pump | EHeR O
58 GB5783-86 IR FE MB35 Hex. head bolt M8x35 4







38 4EF B Transfer case

i+ %5 Ser.No.| 1U*r Part No. 25 TR B RS Name & Specifications HE Quantity] %7 Remarks

] 304.42.101/101A  [FRULfEEH40 515 % Power Transfer gear 1 M;S&ﬁijﬁ;ﬁ;m
2 GB1096-79 7 Clox32 Flat key C10x32 i

3 GB65-85 B2ET MSx16 Cheese head screw M5x16 4

4 GB93-87 B 5 Spring lock washer 5 4

5 304.42.133-1 FRAT AR Locating plate 1

6 GB895.2-86 =B 30 Circlip for shaft 30 1

7 304.42.104-1 e Front spacer 1

8 GBS5801-86 & 4524906 Needle bearing 4524906 2

9 [304.42105105A |43 FitEe Upper idler 1 Migi‘;;‘ifi‘i;i;m
10 304.42.103 FEhaE Rear spacer 1 '

11 304.42.116 B Spacer 2

12 GB305-89 1HENER 52/57.9 Locating snap ring 52/57.9 2

13 GB277-89 & 50205 Ball bearing with snap ring groove 50 2

14 |30442.117/107A |4rEh Fidi Lower idler i M;&;ﬁ;;‘iﬁ‘;ﬁ; .
15 . |304.42.118 sINER Lower idier shaft 1

16 GBg879-86 £5 650 Slotted spring pin 6x50 1

17 GB119-86 4 ABx30 Straight pin A8x30 2

18 304.42.109-1 S EiFE Transfer case housing 1

19 12.37.149 o] & R Combined seal washer I

20 [200.38.024 WnlEgE M Oil drain plug 1

21 GB276-89 & 304 Ball bearing 304 1

22 ) [304.42.106-1/106A | 4)BH 58 L% Stiding gear 1 Mataos wide mre
23 304.42.107 A Eh 8 i Transfer case shaft 1




kR 38 43Eh4E Bk Transfer case
%k SerNo.| 4%+ Part No. L2 FR ROELRS Name & Specifications ¥E Quantity]  #iF Remarks
24 GB894.1-86 FHE 24 Circlip for shaft 24 1
25 GB276-89 Ak 205 Ball bearing 205 1
26 GB3452.1-82 OF4IE 45%x33.55  O-ring seal 45x3.55 1
27 304.42.108 v B Qil seal seat 1
28 HG4-692-67 Mt PG25x42x10 Oil seal PG25%x42x10 2
29 GB893.1-86 4 55 Circlip for hole 55 1
30 304.42.012-1 PRAT IR At Shifter peg 1
3] GB879-86 74 8x32 Slotted spring pin 8x32 1
32 GB879-86 £ 5%32 Slotted spring pin 5x32 ]
33 GB3452.1-82 O 15%x2.65  O-ting seal 15x2.65 ]
34 304.42.111 TEATAR Locating plate 1
35 304.42.013-1 2B Bl Rocker arm 1
36 GB93-87 B 8 Spring lock washer 8 3
37 GB5783-86 WEHE MBx16 Hex. head bolt M8x16 3
38 GRG170-86 JERE M12 Hex. nut M12 2
39 GB93-87 12 Spring lock washer 12 2
40 GB97.1-85 # ) 12-140HV  Plain washer 12-140HY 1
41 GB3452.1-82 O 9x2.65 O-ring seal 9x2.65 1
42 304.42.113 = ARl Pivot shaft |
43 304.42.014-1 TR YAFT =AY Control lever 1
44 GB96-85 R 12-140HY Plain washer 12-140HV 1
45 304.42.134 AT ERYAFT F 4% Transfer control handle 1
46 304.42.115 POLie Positioning plate 1
47 GB308-84 FIEX 10 Steel ball 10 1
48 304.42.114 oif ¢ Spring 1




39. 1 qiEE. dENRES. ahEE Sk (390 & 3hHL)
0il Pump, Fiiter, Pipe and Fittings{(For 390 engine)

. Lﬁ’:‘\l_’:)

X S ¢



3.0 WE. B E‘E‘-‘ WA M AR (EE390BEIHL) Ol Pump, Filter, Pipe and Fittings(For 39 engine)
IR - Ser.No. A Part N A M T Name & Specifications Hr B Qa,amxty 2541 Remarks o
T 1B982-1977 14 Washer 14 4

2 200.55.124 0 E A M14x1.5 Hollow bolt M14x1.5 - 2

3 354-1.58B.011 AT RS E R A Distributor inlet pipe assy L

A 300.58.121 JEL 7 A " Nylon washer I

5 300.58.120-1 li sz 3 3k Fixed joint ]

6 10Q/IBMI4-1991 |hHfek Quick connector 1

7 354-1.58A.016 BRI BOE SR Hose assy 1

8 JB982-1977 . Bl 18 Washer 16 7

9 304G2.58.011-1 | OiEskRef Flown connector weldmen 1

10 GB5783-36 12 F: MBx4D Hex. head bolt M8x40 &G

11 GB93-87 7 8 Spring lock washer 8 24

12 GB3452.1-82 OTER 16x2. 65 O-ring seal 18x2.65 4

13 CBN-E314B i Gear purp 1 A Left circle

14 CBN-E306B Wi Gear pump ! A ¢ Right circle

1h GB5783-86 ﬂ]}f—‘ff MBx35 Hex. head bolt M8x35 7

16 GRB5783-86 WEAE M8x45 Hex. head bolt M8x45 3

17 304.58A.011-1 U)UT =1 ’? CRARG Inlet pipe weldment{one) 1

i8 304-5.58.011 NGl A Inlet pipe weldment 1

19 254032.58.104 G iR S safety valve connector !

20 300.58.102 [ AT Fastening bolt i

21 300.58.119 [ se ve L Base plate of fixcd clip |

22 GB6170-86 R RIMR Hex.nut M8 !

2% GBBS5783-86 AR M3x25 Hex. head holt MEx25 j

21 300.58. 118 (B Pressure plate of fixed clip i




39.1 M. JEIMEE., WM AER390k3IHL) Oil Pump, Filter, Pipe and Fittings(For 350 engi

4t SerNo.j 48+ Part No. 24 B K H Name & Specifications ¥& Quantity %% Remarks
25 254(G2.58.013 4 [ Al safety vaive assy 1
26 GB3542-83 il T 10A-A-210 Hose 10A-A-210 1
27 200.58A.012 R KA Hose clip 4
28 HG4-761-74 AT B A 16%27 %200 Hose 16x27x200 2
29 304.58A.101 £ B Paper gasket 1
30 304.58A.013-1 I 8 K K Filter assy 1
31 GB5783-86 B2 k2 M8x55 Hex. head bolt M8x55 2




30, 29M%E. JEVIAS. VE SR (BL395 &5
0il pump, Filter, Pipe and Fittings(For 395 engine)

‘ \@Wﬂ 56\/8 .

7
“‘:T(IU 30 29@ 10 /<11)
/ ) 13/ %Q ; S

v ool op 0
(6) 32 9l I on 1
ML ST, 4
b © = o R
0 p —fp [ o |
e \r@ gow P g \'21

\ z ® 94

S el 5

@

° (24)



39.2. VhE . EVESE. BT R RE3SREITL

il Pumap, Filter, Pipe and Fittings(For 395 engine)

4 Ser.Nol  1U%, Part No. R N SRS Name & Specifications BB Quantity % Remarks
l CBN-E314L, R Gear pump ! A Left circle
2 (GB3452.1-82 OT! B 18x2.65 O-ring seal 18%2.65 1
3 320.58.108 BHRERE M22x1.5 Hollow bolt M22x1.5 2
4 JB982-1977 E 22 Washer 22 4
5 YX0811A-0000 VEIERpESE 28 M Filter i
6 GB93-87 HiE 10 Spring lock washer 10 4
7 GB5783-86 WA M10x20 Hex. head bolt M10x20 2
8 GB97.1-85 #yfg 10 Spring lock washer 10 2
g 354.58B.116-1 TEIE R B Filter plank 1
10 GB5783-86 12 M8x25 Hex. head bolt M8x25 4
11 GRB93-87 HpE g Spring lock washer 8 g
12 JB/T8870-99 Mr4E 2A (25-38) Hoop 2A  (25-38) 2
3 HGA-761-74 I BRTE 19x30x270 Hose 19%30x270 1
14 354.58B.015 PEERGEMEEREESY (=) Filter inlet pipe weldment(one) 1
15 304.58A.101 1 Paper gasket 1
16 GB5783-86 W 4% M3x55 Hex. head bolt M8x55 2
17 200.55.124 ZE.0ERE M14x 1.5 Hollow bolt M14x1.5 2
18 JB982-1977 HE 14 Washer 14 4
19 300.58.020 SEESRHEHEREH | Distributor inlet pipe 1

354.58C.022 Z IR IR A Sandwich multiple control valv 1 by
20 {300.58.121 e Nylon washer 1
21 300.58.120-1 & 78 # 3k Fixed joint 1
22 10Q/IBMH4-1991 | HRhifkfEk Quick connector 1

-133~



302, . JEMEE. YA AREL39SREIML) Ol Pump, Filter, Pipe and Fittings(For 395 engine)

o
% Ser.Noj 4%% Part No. S0 TR Fe A% Name & Specifications ¥ & Quantity &i¥ Remarks
23 250D.40.150 BN M16x1.5 Hollow bolt M16x1.5 ]
24 1B982-1977 HE 16 Washer 16 2
25 354.58F.011 F A 1 EI?LHM&-% =1 Relief valve return pipe 1
26 354-1.58A.016 PRERER Hose assy 1
27 354.58B.016 IETE 2R LJE&‘“L—“.: f£ (=)  Filter inlet pipe weldment (twq 1
28 250D.58.118 EFIENZ R M18x1.5 Hollow bojt M18x1.5 2
29 TB982-1977 B 18 Washer 18 4
30 354.58F.013 MBI EEE M Sunction pipe assyof gear pumj 3
31 GB5783-86 22 M8x45 Hex. head bolt M8x45 3
32 GB5782-86 fE42 M10x115 Hex. head bolt M10x115 2
33 200.55.134 SR Adjusting shims 2~5
34 200.55.136 TFE Sleeve |
35 GB308-84 R Steel ball dia.9 ]
36 GB3452.1-82 OJ% & 10. 6x2. 65 O-ring seal 10.6x2.65 1
37 254(G2.58.101 EReS Valve body 1
38 354.58C.015 TR E R A Suction pipe weldment 1
39 200.55.138 Hif Pad ]
40 200.55.137 Bk B2 Ball seat |
41 200.55.135 A R SR FE Safty valve Spring 1
42 GB3452.1-82 QJLHE 16x2. 65 O-ring seal 16x2.65 1
43 254G2.58.110 S A b Relief valve plug 1




39.3 W USiHeEs S 4 (FRA90 K BIHL)
0il Pump, Filter,Pipe and Flttlngs(For 490 engine)

-135-



393 3. IEWEE. WM B RE490REIHL) Oifl Pump, Filter, Pipe and Fittings(For 490 engine)

F-% Ser.No{ 185 Part No. L RE R Name & Specifications #E Quantity #%¥¥ Remarks

1 354.61.101 BRI Hollow bolt 1

2 354.61,102 2 [El Spring lock washer 2

3 404-1.58.016 % BRI E R E Inlet pipe weldment 1 W % % 1
4 404B.58.015 IEIEER I BT RE A 4F  Filter inlet pipe weldment 1

5 GB5783-86 WE 2 M8X55 Hex. head bolt M8x55 2

6 404B.58.013 JEEREHE R RIEAM  Filter inlet pipe weldment 1

7 304.58A.101 R Paper gasket 1

8 JB/T8870-99 HEfiE2 A (25-38) Hoop 2A (25-38) 2

9 HGA4-761-74 M E 19x30x270 Hose 19x30x270 1

10 GBR97.1-85 HE 8 Plain washer 8-140HV 2

11 GB5783-86 IZ 42 M8x25 Hex. head bolt M8x25 2

12 404B.58.102 R R Filter plank 1

13 GB97.1-85 A 10 Plain washer 10-140HV 2

14 GB%3-87 #E 10 Spring lock washer 10 2

15 GB5783-86 B2 FEM10x20 Hex. head bolt M10x20 2

16 300.58.102 E[E 12 Hollow bolt 1

17 CBN-E310B TR Gear pump 1 A JiE Left circle
18 GB3452.1-82 OXYFE 18x2.65 O-ring seal 18x2.65 9

19 350.58.018 BB E joint weldment 1

20 GB5783-86 R M8x40 Hex. head bolt M8x40 3

21 GB5783-86 U2 MBX35 Hex. head bolt M8x35 3

22 GB93-87 HE 3 Spring lock washer 8 13

23 JB982-1977 A B EHE LS Washer 18 4

24 250D.58.118 BB M18x1.5 Hollow bolt M18x1.5 2

25 320.58.108 ERENENE M22x1.5 Hollow bolt M22x1.5 2

-136-



3 M.

JEMIEE . W RB(R4s0R 5V Gil Pump, Filter, Pipe and Fittings(For 490 engine)

LR
% SerNo) {% Part No. %%ﬁiﬁiﬂﬁ#} Name & Specifications # & Quantity % Remarks

26 -B982-1977 EEHBEL2 Washer 22 4
27 1404-158.011 JfH TR SR Oil pipe 1
28 YX0811A-0000 i M IETE 28 B R Filter 1
29 300.58.121 JE L E Nykon washer 1
30 300.58.120-1 [E] %2 3 Fixed join 1
31 10Q/JBMH4-1991  {HR#e#LR1/2 Quick connector 1
32 300.58.017-1 BRIEEUVE 2 Ak Hose assy 1
33 404-1.58.013 =L RS three-way pipe weldment 1
34 254G2.58.013 ‘“%rﬂ Ja Ak Safety valve 1
35 JB982-1977 FEFEERE4 Washer 14 2
36 200.55.124 muﬂ?ﬂlﬂ" M14x1.5 Hollow bolt M14x1.5 1
37 404-1.58.014 7 4 P My A Safety valve return pipe weldmen 1
38 JB/T8870-99 WEHE (13-19) Hoop (13-19) 1
39 GB5783-86 NEAE M8x45 Hex. bead bolt M8x45 2

~137-



40,1 Z3yB5% 4 g (B2390& shHL) Air Filter (For 390 engine)

(2)

-1ad-



40.1 FFYEIE H R(EE390 R BIHL)

Air Filter(For 390 engine)

¥4 Ser.No. | /4% Part No. AN Name & Specifications # & Quantity ¥ Remarks
| 300.10B.101 |Z 34 Air filter 1
2 ZB1/50001-87 {& #E d70 Clip d70 2
3 GB1186-81 |ZS KA 61x550 Air rubber pipe 64x550 1
4 300.10B.111-1|Z FERR S % Air filter bracket 1
5 GB5783-86  {1E#: 10%20 Hex. head bolt M10x20 2
6 GB97.1-85 #E 10 Plain washer 10 2
7 GBY3-87 &M 10 Spring lock washer 10 2
8 GB6170-86 [#EEF MIOQ Hex. nut M10 2
9 KW1025 JET filter screen 1




40,9 ZSUEEL E py (FR395°5F0HL) Air Filter (For 395 engine)

~140-



40.2 ZSYESE MR (BU395 K 3NHL) Air Filter (For 395 engine)

J¥5 Ser.No. | {45 Part No. IR Name & Specifications #UE Quantity % 1E Remarks
i 350-10B-101 |FRiEELE Air filter 1
2 GB5783-86  {IZ# 10x20 Hex. head bolt M10x20 2
3 350.10B.011 |ZUESETHRE S Air filter bracket (1) 1
4 GB97.1-85 ®E 10 Plain washer 10 2
5 GB93-87 A 10 Spring lock washer 10 2
6 GB6170-86  I&EFRE M10 Hex. nut M10 2
7 350.10B.012 (2411 Alr filter bracket (2) 1
8 350.10B.013 |[iESEESH Angle pipe I
9 350.10B.111 |HSE Air pipe 1
10 ZBI/50001-87 | & d62 Clip do62 2
11 KW1025 ETS filter screen 1

~141 -



B (B490 % BH1) Air Filter (For 490 engine)

Ay

Zabiit

40. 3

-142-



40.3 TUEIEH AR (L4903l Air Filter (For 490 engine)

J7% Ser.No. | fi% Part No. L8R B AR Name & Specifications ¥ Quantity #7% Remarks
1 350.10B.101-2| S HEIE 2% Air filter 1
2 JB8870-1999 |E4i (51-70) Clip (51-70) 1
3 400-1.10.111 [3E~(E Air pipe 1
4 JB8870-1999 %4 (64-76) Clip (64-76) 1
5 300.10B.111-1{5JE28 57 88 Air filter bracket 1
6 GB5783-86  |WE# 10x20 Hex. head bolt M10x20 2
7 GB97.1-85 #E 10 Plain washer 10 2
8 GB93-87 # 10 Spring lock washer 10 2
9 GB6170-86  |I&ELEE M10 Hex. nut M10 2
10 KW1025 T filter screen 1

~143 -



41,1 BEhER RN (FR390REhH)  Radiator (For 390 engine)

- 144 -



41.1 EUHEE R (BL390 K 34l)  Radiator(For 390 engine)

3% Ser.No. 185 Part No. AR A Hi Name & Specifications # & Quantity] #¥E Remarks
1 300.13.011 AR ER T Radiator 1
2 ZB1/50001-87 MEAE2A(35-51) Clip 2A(35-51) 4
3 300.13.101 T RKE Upper water hose 1
4 300.13.104-1 LKA Left securing rod, radiator 1
5 GB6170-86 EEE M3 Hex. Nut M8 1
6 GB93-87 ZE 8 Spring lock washer 8 1
7 GB97.1-85 #E 8 Plain washer 8 1
3 GB5781-86 IZ A% M8x20 Hex. head bolt M8 1
9 e Net I
10 300.13.102 T EIKE Lower water hose 1
11 GB97.1-85 M 10 Plain washer 10 2
12 GB93-87 210 Spring lock washer 10 2
13 GB6170-86 ZEE M10 Hex. nut M10 2

~145-



41,0 SR b (BE395 % Z0H1L) Radiator (For 395 engine)

12



41.2 BUHER B B(ER395 R34l Radiater(For 395 engine)

4+ Ser.No. 5 Part No. B FR B R Name & Specifications #E Quantityy &¥E Remarks
1 354.13.101 EEKE Upper water hose 1
2 ZBI15001-87 IGEHE2A(35-51) Hose clamp 2A (35-51) 4
3 354.13.013 2R Radiator 1
4 354.13.103 TKHE STIEAT Supporting rod, radiator 1
5 GB5783-86 IZFE M8x20 Hex. nut bolt M8 1
B GB97.1-85 sl Plain washer 8 1
7 GB93-87" 7HE 8 Spring lock washer 8 1
8 GB6170-86 1B M8 Hex. nut M8 I
9 250C.00.302 THKE Lower water pipe hose 1
10 GB6170-86 BERE M2 Hex. nut M12 2
11 GB93-87 HE 12 Spring lock washer 12 2
12 GB97.1-85 R 12 Plain washer 12 2

~147-



41.3  HrHEE B (BR490%% 5hFL) Radiator (For 490 engine)

143 -



41.3 BOAS BAR(EL490 % FHl) Radiator(For 490 engine)

- % Ser.No. 485 Part No. P N Name & Specifications & Quantity] %% Remarks
1 404B.13.001-2 L Upper water hose 1
2 JB8&70-1999 MEFE2A(35-51) Hose clamp 2A (35-51) 4
3 404B.13.013-2 RFARE B Radiator 1
4 404B.13.101 TKFE ST Supporting rod, radiator 1
5 GB5783-86 HEFE M8x20 Hex. nut bolt M8 2
6 GB97.1-85 #E 8 Plain washer 8 2
7 GB93-87 HlE 8 Spring lock washer 8 2
8 GB6170-86 2R M8 Hex. nut M8 2
9 300.13.102 TR E Lower water pipe hose 1
10 GB6170-86 B2EE M12 Hex. nut M12 2
11 GB93-87 B 12 Spring lock washer 12 2
12 GB97.1-85 HE 12 Plain washer 12 2

-149-



42. 1 HRE B Ak (BE390/395 28011
Exhaust pipe(For 390/395 engine)

-150-



42.1 HSUE B AR(BC390/395 K 3H1)

Exhaust pipe (For 3%90/395 engine )

%% Ser.No. 1%= Part No. 2R KR Name & Specifications #1&® Quantity] &7F Remarks
i 200.00.021A-1 FREHEH Exhaust pipe (Silencer) 1
2 GB5783-86 I M8X30 Hex. head bolt M8x30 4
3 GB97.1-85 #HE 8 Plain washer 8 4
4 GB93-87 B 3 Spring lock washer & 8
5 GB6170-86 125 M8 Hex. Nut MS$ 4
6 GB5783-86 1ZAE MBX25 Hex. head bolt M8§x25 4
7 300.22.101 FE RS Paper gasket 2
8 200.00.201-B BER T E Exhaust bent pipe 1

~151-



42. 2 HSE B (ER490 & 3hHL)
Exhaust pipe (For 490 engine)

1




42.2 HFRE K AR(ER490 2 3IHL)

Exhaust pipe(For 490 engine)

JF= Ser.No. %5 Part No. 2 BR B Name & Specifications $ & Quantity] %7 Remarks
1 450.22.011-1 A EHEH Exhaust pipe 1
2 GB5783-86 E 2 M10X30 Hex. head bolt M10x30 8
3 GB97.1-85 2HE 10 Piain washer 10 4
4 GB93-87 |28 10 Spring lock washer 10 8
5 GB6170-86 128 M10 Hex. Nut M10 4
6 450.22.101 HSERE Paper gasket 2
7 450.22.102 HSXE Exhaust bent pipe 1

-153~



49.3 HSE R (B K2 TR390/395 R FNHL)
Exhaust pipe (With spark arrester For 390/395 engine)

~154-



423 HSB BRI KE. T390/395K 38
Exhaust pipe (With spark arrester, For 390/395 engine>

JF'% Ser.No 1%%5 Part No. 2R R Name & Specifications  |[£{# Quentity| #¥E Remarks
1 200.00.021D HSEHSH Exhaust pipe 1
2 GB5783-86 #EH: M8X30 Hex. head bolt M8x30 4
3 GB97.1-85 #®RH 8 Plain washer 8 4
4 GB93-87 I 8 Spring lock washer 8 8
5 GB6170-86 iZE M8 Hex. Nut M3 4
6 GB5783-86 HEFE M8x25 Hex. head bolt M8x25 4
7 300.22.101 HSEERE Paper gasket 2
8 200.00.201-B HSE Exhaust bent pipe 1

-155-



42. 4 HESE B (B KE BL490 R ENL)
Exhaust pipe (With spark arrester For 490 engine)




424 HSE RBRWIKE. B490 KB
Exhaust pipe(With spark arrester,¥or 490 engine)

75 Ser.No. 5 Part No. R B AL Name & Specifications #& Quantity] %% Remarks
1 400B.22A.011 M B R & Exhaust pipe 1
2 GB5783-86 iB3 M10X30 Hex. head bolt M10x30 8
3 |GB97.1-85 #E 10 Plain washer 10 4
4 GB93-87 #HE 10 Spring lock washer 10 8
5 |GB6170-86 IZ&E M10 Hex. Nut M10 4
6 450.22.101 RS EEE Paper gasket 2
7 |450.22.102 HAXE 1

Exhaust bent pipe

-157



43
H A3 = Protective shield

- 158



43 EBYLEEFE

Protective shield

J¥% Ser.No.| 185 Part No. 22 R A Name & Specifications & Quantity #%1¥ Remarks
1 GB5783-86  |EiE M8x25 Hex. head bolt M8x25 |
2 GB97.1-85 HEE 8-140HV Plain washer 8 1
3 GB93-87 BE 8 Spring lock washer 8 1
4 GB6170-86  |12EF M3 Hex. nut Mg 1
5 300.00.011 RELBFIRE Protective shield 1
1300.00.103A |BHLEFHE Protective shield 1 ECTMALE For TM hood
6 GB97.1-85 £E 10-140HV  Plain washer 10-140HV 1
7 GB93-87 #E 10 Spring lock washer 10 1
3 GB6170-86 - |&2£F M10 Hex. nut M10 1

-159-



44 FFAEEFE A Disc Brake

- 160~



44 FINHIshER A © Disc Brake

JF% SecNo. |[f8*% PartNo.| ZAHEIHE Name & Specifications ¥ & Quantity] %% Remarks
1 280.43.118  |BHE Seal cartriage 2
2 GB5783-86  [WE#%: M10x25 Hex. head bolt M10x25 22
3 GB93-87 2 10 Spring lock washer 10 22
4 280.43.110 | iR EE Right rocker arm pedestal 1
5 300.43.163-1 | H#IEHFE7TE Right brake housing 1
6 GB894.1-86 |14 & 35 Circlip for shaft 35 2
7 HG4-692-67  |yhds SD32x52x12 Oil seal SD 32x52x12 2
8 GB898-88 E2HE AGM12-M12x35 Double end stud AGM12-M12x35 8
9 300.43.152-1 |ZHIEI885/k Left brake housing 2
10 280.43.103  {#4KE Paper gasket 2
11 - 1280.43.104 |Z#E Left rocker arm pedestal 1
12 GB93-87 P 12 Spring lock washer 12 8
13 GB6170-86 |HEHF MI12 Hex. nut M12 12
14 300.43.154-1 (&IEN A Brake disc 2
15 GB819-85 TRET M8x25 Screw M8x25 8
16 300.43.024 | B LA Brake driven disk 4
17 - 300.43.153  |4E& Brake cap gasket 2
18 1300.43.151  {#izh28% Brake cap 2
19 300.43.160 |[E# Brake pressure plate 4
20 GB6171-86  |EE& MI10xI Hex. nut M10x1 4
21 300.43.161  |[HHTAT Adjustting rod 2
22 280.43.105 |HAER Self-aligning block 2
23 450.43.114 Draw plate 4

AR

-lel-



44 H{INHBhFEEM  Disc Brake

Y.
FF=  Ser.No.|{%E Part No. 2R R AR Name & Specifications #E Quantityy &J¥ Remarks
24 450.43.113  lig Bolt 4
25 GB882-86 {E%h B10x32 Clevis pin with head B10x32 2
26 GB91-86 £4 3.2x20 Spiit pin 3.2x20 2
27 GB308-89 %ﬁlﬂi 7/8" Steet ball 7/8" 10
28 45043.112  |AEfHEE Inner return spring 6

-162~-



45 BAHIBhEEEYPNIAE KL Disc Brake Operation Mechanism

19 g9 T

(27) 35 /36 /37 /40
(27) N\ ¥
34 D
33\§J
G100 0
32\% -,@
(25}\cD |
4 24
En n 5. 26 gfs
19, 20 /

20 |
DD )n—mo )0 e




45 RN EIZIHBEY B Disc Brake Operation Mechanism

2  Ser.NolfE Part No. IR Name & Specifications #HE Quantity| &1 Remarks
1 ITA300.43.016 550 7 78 B 5 Rotate shafte support board weldmens 1
2 GB91-86 £3.2X20 Split pin 3.2x20 6
3 GB97.1-85  |FE10 Plain washer 10 8
4 ITA300.43.01 &35 B &4 Rotate shafte weldment 1
5 GB8%2-86 FEEN10X22 Clevis pin with head 10X22 1
6 ITA300.43.103 &+ T Erect brake bar 1
7 GR5783-86  |HEMMI10X40 Hex. head bolt M10x40 4
8 GB894.1-86 |#4HE 10 Circlip for shaft 10 1
9 450.43.137 FrFTREEY Brake bar clevis pin 1
10 ITA300.43. 013 F %i51iERE S & Hand brake support bord weldment 1
11 ITA300.43.105 3747 Brake bar 1
12 GB879-86  |$H8X40 Slotted spring pin & x 40 4
13 GB382-86 5B 12X70 Clevis pin with head B12x70 2
14 (GB97.1-85 #HE 12 Plain washer 12 4
15 GB1153-89  {yE#F45°M10X1 Angle grease nipple 45°M10x1 1
16 GB6170-86  |HEEEMI16 Hex. nut M16 2
17 450.43.106 HEE Gasket sleeve 1
18 GB5783-86¢  |[MEmRMI16X60 Hex. head bolt M16X60 1
19 ITA300.43.102 & shEH Brake pedal shaft 1
20 280.43.107 ErdE Y Rod clevis 2
21 GB882-86  |FHMIB12X40 Clevis pin with head B12x40 2
22 300.43.150 pag Right rocker arm 1

~164 -



45 FAFHIBN RPN E AL Disc Brake Operation Mechanism

7% Ser.NoJ{t% Part No. A2 T ke Name & Specifications & Quantity] &Jf Remarks
23 300.43.011-1 |E#IZIEAF RS Left brake pedal 1
24 ITA300.43.018 7% HI5h BEFT1E-51F Right brake pedal 1
25 GB97.1-85  |HME24 Plain washer 24 1
26 GB894.1-86 (#4524 Circlip for shaft 24 1
27 GB6170-86 WELEMI0 Hex. nut M10 7
28 GB93-87 2E10 Spring lock washer 10 2
29 (GB93-87 BnE16 Spring lock washer 16 1
30 200.43.125 ANE 47 A EE Qutter return spring 2
31 450.43.019  |FHIZE K Hand brake mechanism 1
32 300.43.107-2 |frFF o Brake bar 2
33 300.43.013A | AERELES Left brake arm 1
34 200.43.128 [AEE Adjusting sleeve 2
35 200.43.127  |FoaFay Brake bar pin 2
36 GB91-86 #43.2X28 Split pin 3.2x28 2
37 GB97.1-85  |HE20 Plain washer 20 2
33 300.43.155 | KBS Left rocker amm 1
39 200.43.106  |EEHE Interlock piece 1
40 GB879-86  |#H8X18 Slotted spring pin 8 x 18 1

-165-



46 304.40.033 EEWEL A Steering Cylinder Assy

-i66~



46 304.40.033 B mELE AL Steering cylinder assy

"5 Ser.No! {%% Part No. HIR A Name & Specifications & Quantity] %-7F Remarks
1 HSG40/22X160.01-0046L & 55 # 2k cylinder 1
2 GB91-86 £43.2x28 Split pin 3.2x28 1
3 GB9459-88 WERE M14x]1.5 Hex. nut M14x1.5 i

4 GB93-87 #H 14 Spring lock washer 14 1
5 GB1235-76 ORI HE16X2.4 O-ring seal 16X2.4 1
6 SWD AR Supporting ring 1
7 HSG40/22x160 01 [¥5Z Piston 1
8 UN32 UNBY %5 3 [ 32x40x5. 5 UN-seal 32x40x5.5 2
9 HSG40/22x160 02 [VEEANT Piston rod 1
10 HSG40/22x160 03 |[fIE cylinder bush 1
11 CKS ErrECKS-0220 CKS-seal 0220 1
12 |UN22 UNZUZZ 4 BB 22X30X6  UN-seal 22x30x6 1
13 GB3452.1-92 ORI F HE42.5X2.65 O-ring seal 42.5X2.65 1
14 DH22.4 DHEF 22 #22.4%30.4x4.5 Dustproof ring DH22.4x30.4x4.5 1

-167~



47 CBN-E306B i5%:7 2 5 CBN-E306B Gear Pump

i SRS
TR

~-168 -



47 CBN-E306B H#RER Gear Pump

775 Ser.No| {25 Part No. TR IR Name & Specificaticns # & Quantity] %-9F Remarks
1 300-114 il Y s square toes bolt |
2 TB2600-80 R R Ring seal 1
3 E300-102A B 2= Front cover 1
4 E300-115 WY S ] W-ring seal ]
5 E300-106 B Bushing 1
6 300-104A Bt Drive gear 1
7 £300-107 ORI = [ O-ring seal 1
8 GB119-86 ENLEH Straight pin 2
9 E300-101A FAE Gear pump housing 1
10 E300-103A F& Rear cover 1
11 {GB97.1-85 HLFE 10 Plain washer 10 1
12 GB93-87 10 Spring lock washer 10 1
13 |GB6170-86 BREE10 Hex. nut M10 ]
14 |300-105 ARENR TS Driven gear 1

- =169~




48 CBN-E314B 5 7E 2% CBN-E314B Gear Pump

-170 -



48 CBN-E314A KRB Gear Pump

I Ser.No. A2 Part No. 44 HE e ER RS Name & Specifications Fr & Quantity | %7¥ Remarks
i 300-114 Pl Ny ey Square toes bolt 1
2 JB2600-80 e Ring seal 1
3 E300-102A ik Front cover 1
4 E300-115 W ) W-ring seal 1
S E300-106 HE Bushing 1
6 300-104A EStzvsy Drive gear 1
7 E300-107 O B &) O-ring seal 1
3 GB119-86 FENLEH Straight pin 2
9 E300-101A | Gear pump housing 1
10 E300-103A B Rear cover 1
11 GB97.1-85 HE 10 Plain washer 10 1
12 GB93-87 1EE10 Spring lock washer 10 1
13 Gb6170-86 BZEF10 Hex. nut M10 1
14 300-105 WENINY - Driven gear 1

~171-



49 BZZ1-ER0 #m#E K%  Hydraulic Steering Gear




49 BZZ1-E80%|n8s 5 A% Hydraulic Steering Gear

J# %5 Ser.No. 485 Part No. KB Name & Specifications & Quantit] &L Remarks
1 BZZ71.A301.01 PEEN Valve core 1
2 BZZ1.A303.01 PR T Spring 1
3 BZZ1.A302.01 B E Valve bush 1
4 BZZ1.A304.01 R Dail peg 1
5 GB308-89 FMER Steel ball 1
6 BZZ1.A101.01 R4 . Valve housing 1
7 BZZ1.A312.01 PP Big snap ring 1
8 BZZ1.A315.01 HE S EET & Bearing 1
9 BZZ1.A311.01 NEEER Small snap ring 1
10 GB1235-76 ORI 50x3.1  O-ring seal 50x3.1 1
11 BZZ1.A401.01 X B 75 1] X-ring seal 1
12 GB3452.1-82 OFL% &7 B 25.8x2.65 O-ring seal 25.8x2.65 i
13 BZZ1.A101.02 A Front cover 1
14 GB93-87 S Spring lock washer 8 1
15 GB70-85 PEETMEBx25 Cheese head screw MB8x25 4
16 BZZ1.A313.01/BZZ1.A314.01 |8 Joined block 1
17 GB3452.1-82 ORI ##¢E 77.5x2.65 O-ring seal 77.5%2.65 3
18 BZZ1.A306.01 (=% Spacer disc - 1
19 BZZ1.A305.01 EEhE Linked shaft 1
20 BZZ1.A307.03/BZZ1-A308.03|% 7. BF Roter. stator 1
21 BZZ1.A309.01 | PRz AE Limited pole 1
22 BZ7Z1.A310.01 G Behind cover 1
23 GB879-86 #H3x30 Parallel pin3x30 2
24 BZZ1.A405.01 o W B Combined seal washer ]
25 GB5786-86 PEFM10x1.25%x30  Hex. head bolt M10x1.25%3 o

-173 -



50 FLD-F6-H 4rymi’l & sk Distributary Valve Assy




50 FLD-F6-H A S Distributary valve assy

7455 Ser.No. {45 Part No. BRI AR Name & Specifications | #1&E Quantity | %9 Remarks
1 FLD-F15-305 sl Plug 1
2 GB1235-76 OFL 5 37 el 24x2.4 O-ring seal 24x2.4 ]
3 FLD-F15-304 RO &% guide tush - 1
4 FLD-F15-303 FHE Main spring 1
5 FLD-F15-306 FHEZE damping stem 1
6 FL.D-F4-301 F Main spring core 1
7 FLD-F15-101 LN valve housing 1
8 GB1235-76 ORYZ = 10x1.9 O-ring seal 10x1.9 1
9 FLD-F15-311 2418 R Relief valve seat 1
10 FLD-F15-310 ZEER Relief valve core 1
11 FLD-F15-301 TR Relief valve spring 1
12 FLD-F15-302 Tt ~ Relief valve plug 1
13 GB1235-76 ORZ = B 16x2.4 O-ring seal 16x2.4 1
14 GB&93.1-86 FLE 20 Circlip for hole 20 1

-175~



| 51 HLCB-D06/06 ldiie = iv Constant Flow Pump
4

AN

kﬁ;& v




51 HLCB-DO06/06{HiE & % Constant Flow Pump

%5 Ser.No. 1£5 Part No. HHR R Name & Specifications #E Quantity| &¥E Remarks
1 HLCB-D00/00-101 TR 1 4 Constant flow pump housing 1
2 JBE92-77 (e R E 18 Combined seal washer 18 1
3 HLCB-DQ0/00-102 IE 7 Plug 1
4 HLCB-D00/00-103 FRA7 22 Limited plug 1
5 TB892-77 HEFTEHBE22 Combined seal washer 22 2
6 GB73-85 i B E RS MI10x1x12 Set bolt M10x1x12 1
7 HLCRB-D00/00-104 (R R e s e o ~ Return valve I
8 GB308-84 fEke Steel ball 6 1
9 HLCB-D00/00-105 EIRis=pie Return valve core 1

- 10 HLCB-D00/00-106 M Return valve spring 1
11 JHLCB-D00/00-107 I EFLE R Plug with a hole 1
12 LCB-D00/00-108 REp/iWay Throttled shim 1
13 |AY.CB-D00/00-109 MR Clip ring i
14 |CBN-F3004-001-002 i ZE Bushing 2
15 CBN-E300-104 - | B Ring seal 2
16 CBN-E300A-113 PRk Erak= Protective cover 1
17 HG4-692-67 I Seal 1
18 [HLCB-D00/00-110 ATE " Front cover 1
19 |HLCB-D00/00-11] e Pin 4
20 HLCB-D00/00-112 TR Housing 1
21 [CBN-E300A-101 EHEE Driving gear ]
22 |CBN-E300-111 MBS Driven gear 1
23 GB1235-76 ORL & ] B 75x3.1 O-ring seal 75x3.1 2
24 |CBN-E300-109 g Stoper ]
25 HLCB-D00/00-113 Fi5 R Scutcheon ]

~177 -



51 HLCB- D{}ﬁ/% {EIRIR BB, Constant Flow Pamp

J#% Ser.No. A%< Part No. 24 F S Name & Specifications %18 Quantity] %7 Remarks
1 HLCB-D00/00-101 & «mﬂ% Constant flow pump housing 1
2 IBR92-77 HEFESEE18 Combined seal washer 18 i
3 HLCB-D00/00-102 % Plug 1
4 HLCB-D00/00-103 FRAvz 42 36 Limited plug 1
5 IB892-77 ZH & i 22 Combined seal washer 22 2
6 GB73-85 EimE w5 MI10x1x12 Setbolt M10x1x12 1
7 HLCB-D00/00-104 (3] I P oz 7 Return valve 1
8 GB308-84 ERG Steel ball 6 1
9 HLCB-D00/00-103 [B] 75 KR 205 " Retum valve core 1
10 |HLCB-D00/00-106 R EE Return valve spring 1
11 HLCB-D00/00-107 wHEFLIE SR Plug with a hole 1
12 HLCB-D00/00-108 Rebiia Throttled shim 1
13 HLCB-D00/00-109 HEFHE Clip ring 1
14 CBN-F300A-001-002 Hh 2 Bushing 2
15 CBN-E300-104 ot Ring seal 2
16 CBN-E300A-113 TERERTE Protective cover 1
17 HG4-692-67 & Seal 1
18 HLCB-DQ0/00-110 B i Front cover 1
19 HLCB-D00/00-111 = Pin 4
20 HILCB-D00/00-112 FrAf Housing 1
21 CBN-E300A-101 EHhE Driving gear 1
22 CBN-E300-111 VBT e Driven gear 1 -
23 |GB1235-76 OZ % &) B 75x3.1 O-ring seal 75x3.1 2
24 |CBN-E300-109 b Stoper ' 1
25  |HLCB-D00/00-113 Fip Scutcheon 1

{78



51 HLCB-D06/06{HJTE Bl Constant Flow Pump

75 Ser.No X5 Part No. IR MR Name & Specifications # & Quantity| &7 Remarks
26 GB8§27-86 g 2x4 Rivet2x4 2
27 HLCB-D00/00-114 NS A SLIERMI0 Hex. head bolt M10 4
28  |HLCB-D00/00-115 SR TE B Spring seat ]
29 CBN-F300A-001-101 Zaii=s Bushing 4
30 |ZS-L10-132 EiE Stoper 1

~179 -





